SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 26 / 15MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0 Offsat 11.80 dB Mode Auto Sweep Ref Lavel dém Offset 11.80 de Mode Auto Sweep
SGL Count 1 SGL Count 100/100
@1 avgrwr (@1 Avgrwr
Limit (hack PAJ Limit -_]nprv PAR
@ HPURIOUS LINE ABS @ BPURIOUS LINE_ABS [
1o dift— = 10 def—f
SUS. LINE ABS_ [E_ABS_
-30'dBim
. =40 dBir __,_‘
‘ ¥ : pewesees S arl :
i 50 dBm +
- “
90 dB
Start 30.0 MHz 19005 pts Stop 0.0 aHz | ||[ Start 30.0 MUz 19005 pts Stop 9.0 GHz
[ Spurious Emissions Spuriots Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
30,000 MHz 815 UUG_N‘HZ | luq.UUl‘J kHz B11.66542 MHz | -37.63 dBm 63 30,000 MHz 815.000 MHz lU_U‘UU;J kHz B810,09620 MHz | 7
860,000 MHz | 1.000 GHz 100.000 kHz | 058.11180 MHz .06 dBm | 860,000 MHz | 1.000 GHz 100,000 kHz |
3,000 GHz | 1.000 MHz 1.65009 GH: 2.84 dim 1.000 GHz 3,000 GHz 1.000 MH |
.000 GHz 1.000 MHz | 6. -37.55 dim | -24.55 dB 3.000 GHz | 7.000 GHz | 1.000 MHz | 6.97825 GHz -37.43 dBm | 24,43 dB |
2.000 GHz 1.000 MHz -45,20 dBm -32.20 dB 7.000 GHz 2.000 GHz 1.000 MHz 8.85622 GHz -45.26 dBm -32.26 dB
—
' V ] | TT gl
Ref Level 0,00 dBm  Offset 11.90 db Mode Auto Swesp
SGL Count 100/100
@1 AvgPvr
Limit wfnm—v
SPURIOUS | INE ABS
T -
LINE_ABS _
MM‘
1 R e s N
g et iy
|
L
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powserabs | ALimit
30,000 MHz 815,000 MHz | 100.000 KRz 61460365 MHz | -50.73 dBm -37,73
1.000 GH: 100,000 kHz | 2 -55.90 dBm |
3,000 GHz | 1.000 MH -43.37 dBm
.000 GHz 1.000 MHz | -37.52 dim | -24.52 dB
2.000 GHz 1.000 MHz -45,23 dBm -32.23 dB
| ‘
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wamanias. FCC RADIO TEST REPORT

Report No. :FG820502-02B

Frequency Stability

Test Conditions LTE Band 26 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0020
40 Normal Voltage 0.0013
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0014
0 Normal Voltage 0.0043

-10 Normal Voltage 0.0041 PASS
-20 Normal Voltage 0.0030
-30 Normal Voltage 0.0045
20 Maximum Voltage 0.0053
20 Normal Voltage 0.0000
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30

Peak-to-Average Ratio

Mode LTE Band 30/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.45 4.29 4.26 5.54 PASS
Highest CH - - - -
Mode LTE Band 30/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.57 6.20 - - PASS
Highest CH - - - -
TEL : 886-3-327-3456 Page Number : A30-1 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30 / 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Date 16 MAR 2018 18:29 56
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samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30 / 10MHz / 64QAM
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samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

EIRP Power Density

Mode LTE Band 30 : Conducted Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 23.40 | 22.97 - - - - - -
Middle CH - - - - 23.44 | 23.00 | 23.41 | 22.82 - - - -
Highest CH - - - - 23.83 | 23.02 - - - - - -
Mode LTE Band 30 : Conducted Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM - 64QAM - 64QAM - 64QAM - 64QAM - 64QAM -
Lowest CH - - - - 21.68 - - - - - - -
Middle CH - - - - 22.08 - 22.09 - - - - -
Highest CH - - - - 21.86 - - - - - - -
Mode LTE Band 30 : EIRP Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 225 | 22.07 - - - - - -
Middle CH - - - - 2254 | 221 | 2251 | 21.92 - - - -
Highest CH - - - - 22.93 | 22.12 - - - - - -
Antenna Gain -0.9 dBi
Limit 250mW / 5MHz = 24dBm / 5MHz
Result Pass
Mode LTE Band 30 : EIRP Power Density (dBm/5MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM - 64QAM - 64QAM - 64QAM - 64QAM - 64QAM -
Lowest CH - - - - 20.78 - - - - - - -
Middle CH - - - - 21.18 - 21.19 - - - - -
Highest CH - - - - 20.96 - - - - - - -
Antenna Gain -0.9 dBi
Limit 250mW / 5SMHz = 24dBm / 5MHz
Result Pass
TEL : 886-3-327-3456 Page Number : A30-4 of 26
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samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30 / 5SMHz

Lowest Channel / 5MHz / 1RBO / QPSK Lowest Channel / 5MHz / 1RBO / 16QAM
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samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30/ 5MHz
Lowest Channel / 5MHz / 1RB0O / 64QAM Middle Channel / 5MHz / 1RB0O / 64QAM
Spectrum |@] Spectrum ‘E]
fof Level 30:00 dBm  Offset 11,90 d& w RBW & MHz Rof Loval 30.00 dBm  Offset 11.90 d& w RBW 5 Mn=
b At ode SWT 1ws @ VAW 20MHz Mods Auto Swesp e att J0dE SWT 1ms @ VBW 20MH2  Made Auto Sweep
SGL Count 100/100 SGL Count 100/100
[@1Fm Avgrwr @1Fm Avgrwr
warl 21.68 dBm w1l 72,08 Ao
& 2 BOGOBI0 GHz, 2 . 3079610 GHz,
20 d8 = e = o 20 d8 ~ sl -
E_U.n""(/7 i 10-¢f
i Ty
o Q =
10 di 10 di
., -
20 20
30 di -20 di
40 df 40
S50 50
-0 <0
CF 2.3075 GHz 691 E Spai 15.0 MHz CF 2.31 GHz 091 E Span 15.0 MHz
e S o i
Roady  RANRINAD W P 7 Ready  WAANMIAAD WS )
Date 12 JUN 2018 00 54134 Date 12 JUN.2018 00 5526
Highest Channel / 5MHz / 1RB0O / 64QAM
Spectrum |@]
fof Level 30:00 dBm  Offset 11,90 d& w RBW & MHz
o att J0dE SWT 1ms @ VBW 20 MHZ  Mode Auto Swesp
SGL Count 100/100
[@1Fm Avgrwr
W] 21.86 4B |
:" 23100040 GHz|
— B TP S, SISO -
Pl T 1
o
10 di
20
and
40 df
S0
40
GF 2.0125 GHZ 691 pts Span 15.0 MHZ
e S
Ready  RANRINAD W 4
Date 12 JUN 2016 0056 11

TEL : 886-3-327-3456 Page Number : A30-6 of 26
FAX : 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30 / 10MHz
Lowest Channel / 10MHz / 1RB0O / QPSK Lowest Channel / 10MHz / 1RBO / 16QAM
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samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

26dB Bandwidth

Mode LTE Band 30 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.86 4.93 - - - - - -
Middle CH - - - - 4.86 4.96 9.65 9.99 - - - -
Highest CH - - - - 4.93 4.97 - - - - - -
Mode LTE Band 30 : 26dB BW(MHz)
BW 1.4AMHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.88 - - - - - - -
Middle CH - - - - 4.83 - 9.95 - - - - -
Highest CH - - - - 4.86 - - - - - - -
TEL : 886-3-327-3456 Page Number : A30-8 of 26
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

'
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM
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Dafe: 16 MAR.Z01B 17:57.45

Dals 16 MAR.Z018 17.57 55
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=) ; =)
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30

Lowest Channel / 5MHz / 64QAM

=)
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Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM
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samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

Occupied Bandwidth

Mode LTE Band 30 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.48 451 - - - - - -
Middle CH - - - - 4.49 4.49 9.01 9.01 - - - -
Highest CH - - - - 4.5 4.46 - - - - - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - - - - - - -
Middle CH - - - - 4.48 - 9.03 - - - - -
Highest CH - - - - 4.49 - - - - - - -
TEL : 886-3-327-3456 Page Number : A30-12 of 26

FAX : 886-3-328-4978




wamanias. FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

[=] [=]
1 L
Ref Lovel 3000 chm  Offsat 13,30 66 = RBW 100 RafLavel 90,00 ghm  Offset 13,50 b = ROW 100 bz
e At dE SWT 19 s @ VBW 300 & Mode Auto FFT ko Att ELT 19 us @ VBW 3004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
[TETED] ™M) 16.59 dom|
- JUABRIN0 GHz|
20 diy 20
A 4 4505 MHz
1 - - - 1 ——
( [
0 dim— f— L 0 dém—
16 \‘ Bl L
T 3 {
20 d
o A, A =
40 40 d
50 dfim— -50 deim—
&0 -0
CF 2.0075 GHz 1001 pts Span 10,0 MHz CF 2.0075 GHz 1001 pts Span 10:0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f E 16.26 dBm | - L 2305081 15 59 dam |
T1 i _9.77 dBm Oce Bw 4475524478 MHz 1 1 3052522 GH 11,00 dBm Oce Bw
T2 1 11,65 dim | T2 1 97577 G 10.49 dam

3

Date 16 MAR 2018 175126

Cata 16 MAR 2018 17 5156

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[=] [=]
1 L
Ref Lovel 3000 chm  Offsat 13,30 66 = RBW 100 RafLavel 90,00 ghm  Offset 13,50 b = ROW 100 bz
e At dE SWT 1945 @ VBW 3004Hz  Mode Autg FFT ko Att ELT 19 us @ VBW 3004Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
[TETED] [TETED] 5.60 o
2 09236110 GH
20 diy 20
By - c B +.4B5514486 MHz
10 T — - Y e 10 : AL it =
/ \ | |
0 dim— { ¥ 0 dam— +
J \ / \
10 da + E i} - -
/ / \
/ £
: - LY v . bin » - .
v
40 40 de
<50 dim— 50 dien—
-0 -0
CF 2.1 GHz 1001 pts Span 10,0 MHz CF 2.91 GHz 1001 pts Span 10:0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 L 1035 G 15.71 dBm | [T 1 |
T1 i 1059 dBm Oce Bw 4485514486 MHz 1 1 Oce Bw 4485514486 MHz
T2 1 .85 dim | T2 1 |

3

Date 16 MAR 2018 1756 42

Cata 16 MAR 2018 175653

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

=] =)
1 L
Ref Lovel 50.00 dim  Offset 13.30 db = RBW 100 k Raf Laval 50.00 dbm  Offset 13.30 dib = RAW 100 kHz
e ALt de  SWT 19 4z = VBW 3004 Mode Auto FFT ke Att e SWT 12 4= = VBW 3004z Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
(@370 Max
[T 15.06 dnm|
20 diim 20 +
cH t - '
11 2 i “‘l 1 obaine e ks s
- / - f
0 dBm— ! L 0.d&m— + :
] \ / \
-1 + -10 t
\ / \
20 df =20 dém -
1 o >
e ! L P e - P
£ - 250 i
-0 d 40 d
50 dm— -50 dém—
-6l i 60
CF 2.9125 GHz 1001 pts Span 10.0 MHz CF 2.9125 GHz 1001 pts Span MHz
Marker | Marker |
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type| Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 15.39 dBm | [ 1 7 15.08 dBm I
T S 10,08 Oce Bw 4 495504436 MHz 1 L 10.05 Oce Bw
T2 1 10,73 d8m | T2 1
T

Dafe: 16 MAR.Z01B 17:57.24

Dafe 16 MAR.Z0M8 17.57.34

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A30-13 of 26




SPORTON LAB.

FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30

=) ; =)
0.00 BBm  Offsat 13,30 b w RBW 300 khz Raf Lavel 50.00 cim  Oset 13,30 0 = RBW 300 |
e At MdE SWT  12.6us @ VBW 1MHz  Mode Autg FFT ko Att B SWT 1264 @ VBW 1M Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
F @170 Max
[TETED]
20 diry .. T 20 dény -
10 20 il - 10 ,'J‘ 2 — A
} |
0 dame f o .dam: o L
10 dam L 10 dam - A
] {
40 40 di
500 dim— 50 dm—
0 -0
CF 2.1 GHz 1001 pts Span 20,0 MHz CF 2.91 GHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result | Type | Ref | Tre | I ¥-valug | Function | Function Result |
M1 L 74 " M1 ¥ 1594 dB
T1 1 Oce Bw 1 i 2.3054845 G| 10.33 dé Oce Bw 5.010889011 MHz
T2 1 T2 1 23144655 GHz 11,30 dém
- T
Date: 16 MAR 018 18:02 41 Dot 16 MAR 2018 18.02 51

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A30-14 of 26




wamanias. FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30

Lowest Channel / 5MHz / 64QAM

o [=]

Ref Lovel 50.00 dim  Offset 13.30 di = RBW 100 kHr

le ALt e SWT 12 s @ VAW 300kH:  Mode Autg FFT
SGL Court 1007100

(@171 Max

[CETEY)

20 dm

40

50 dim—

-0

CF 2.0075 GHz 1001 pts Span 10,0 MHz

Marker |

Type | Ref | Tre | ¥-valug I | Function | Function Result |
M1 L 23082 T |
T1 i Oce Bw 4495504486 MHz
T2 1

3

Date 16 MAR 2018 18.10:15

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date 16 MAR 2018 181259

=) ‘ =
Ref Lovel 30.00 chm  Offset 13,30 ob = RBW 100 b RafLavel 90 00 gim  Offset 13,50 b = ROW 300
e At e SWT 1945 @ VBW 3004Hz  Mode Autg FFT e Att B SWT 1264 @ VBW 1 Mode Aute FFT
SiL Count 1007100 SGL Count 1007100
@R Max [@:Fk Max
[TETED] [TETED]
20 diry 20 dény
4.4 §76 Mz *
T, R b i A=A TN t
10 - . 1 £ "
i \
0 dame \ 0 dam—i- I . AL 4
/ \ / 1
10 dia v - 10 dBer - -
/ ! / 4
20 dBm £ . 20 dim -+ T
e M BB e A e o
3T R = —
40 dam 40 di
500 dim— 50 dm—
-0 -0
CF 2.1 GHz 1001 pts Span 10,0 MHz CF 2.91 GHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-valu | Function | Function Result |
M1 L 2 310 | M1 B 3 70 dBn
T1 i Oce Bw 4475524478 MHz 1 1 Oce Bw 5.030859031 MHz
T2 1 12 L mecEERCE
- — - —
I L e I I [

Cate 16 MAR 2018 181553

Highest Channel / 5SMHz / 64QAM

=]
Ref Lovel 50.00 dim  Offset 13.30 di = RBW 100 kHr
e Att dE SWT 12 45 @ VBW 300kH:  Mode Auto FFT
6L Count 1007100
Man
[T
n— 231 ¢
RcHm Y e i £.AB551 4480 MH3|
10 7 ;
0 dm: 4 !|
\
| \
] T
Wil 4 PP y '
f
-0 d
50 dim—
60 dBm
CF 29125 GHz 1001 pts Span 10,0 MHz
Marker |
Type | Ref | Tre | X-value 1 Y-value | _Function Function Result |
M1 1 2 GH: 15.25 dm,
T 1 .39 dgm Oce Bw 4 485514486 MHz
T2 1 .88 dém
- —
| ] CURURENED

Date: 16 MARZ01B 181314

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number : A30-15 of 26



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

Conducted Band Edge

LTE Band 30/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Ref Level 20.00 dém Offset 11.90 di

SGL Count 100/100

Mode Auto Swesp

Sp

Ref Level 30.00 d8m
SGL Count 100/100

ech

mn

Offset 11.90 d8 Mode Alto Sweap

@1 AvgPwr @1 AvgPwr
Limit (theck Limit ¢heck }
20 dame— OUE - INE—ADS 20 d —F 5 = m
10 d8 10 dBm E
0 dBm 0 dBm T
-10 dBm: -10 dBm '[ -
—?B dBi L -20 der } I

I

L1
=

40d8 | ﬂl .40 g8 nu ‘M L [
it .20 2 b ™
-50 dBm 60
Start 2.292 GHz 9009 pts Stop 2.328 GHz ) [[\8tart 2.292 GHz 9009 pts Stop 2.328 GHz
(Spurious Emissions [Spurious Emissions |
|__Rangelow | Rangeup | RBW | Frequency | powerabs | ALimit || _rangerow | rangeup | RBW | Frequency |___Powerabs | ALimit
2.292 GHz | 2.206 GHz | 1.000 MHz | 228599 GHz | -46.99 dBm | -15.99 dB 2,292 GHz 2,206 GHz 1.000 MHz | 2,29218 GHz -47,52 dBm -16.52 dB |
2.296 G 2.300 GHz 1.000 MHz 2,29997 GHz -43.25 dBm -18.25 dB 2,300 GHz 1.000 MHz | | 47,08 dBm -22.00 di
2.300 2.304 GHz | 1.000 M| 2,30082 -34.01 d8m -21.01 d8 2,309 GHz 1.000 MHz | -43,26 dBém -30.28 db
2.304 2,305 GHz | 50.000 kHz 2,30500 G -24.56 dém -11.56 dBl 2,310 GHz 50.000 kHz | 2.31000 GHz -57.15 dBm -44.15 dB
2.305 2,310 GHz 100.000 kHz 2,30536 GHz 20,82 dém -9.18 dB 2,315 GHz 100,000 kHz | 2.31470 GHz | 20,50 dBm -9.50 dB
2.310 2.311 GHz | $0.000 kHz 2.31003 GHz | -57.71 dém | -44.71 dg 2.316 GHz £0.000 kHz | 3 -p4.11 dBm -11.11 dB
2.311 2.320 & 1.000 MHz 31381 GHz -43.61 dém | -30.61d8 2,320 GHz 1.000 MHz | - | -19.84 dB.
2. 324 GHz | 53 GHz 35d8 || 2,324 GHz 1.000 MHz | | -18.57 dB
2. .328 GHz 433 GHz 31 48 || 2,328 GHz 1.000 MHz | 2,32408 GHz -46 .81 dBm 81 de

Date: 12 JUN 2018 00:24:48

(LT —

Date: 12 JUN 2018 00,2929

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum
Ref Level 30.00 dBm  Offset 11.90 dB Mode auta Sweep Ref Level 30.00 dém  Offset 11.90 d8 Mode Alito Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr 81 AvgPwr
Linit Gheck Limit ¢heck }
e e e — e 20 dRie— HHE—ABS-
10d
0 der h
-10 dam: l: »
L -20 dBm } H l
= 174 N )
-60 dBm
Start 2.292 GHz 9009 pts Stop 2.328 GHz Start 2,292 GHz 9009 pts Stop 2.328 GHz
| spurious Emissions \Spurious Emissions
|_Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit | _rangetow | Rangeup | RBW | Frequency | Powerabs | ALimit
2,292 GHz 2,296 GHz 1.000 MHz 2,28559 GHz | -38.74 dBm | ~7.74 dB 2,292 GHz 2,206 GHz 1.000 MHz | 2.29537 GHz | ~44.02 dbm -13.02 dB |
2.296 2.300 GHz 1.000 MHz 2,25822 GHz -31.40 dBm -6.40 dB 2.296 GHz 2,300 GHz 1.000 MHz | 2,29893 GHz -37.43 dém -12.42 db
2.300 G 2,304 GHz | 1.000 M -31.06 d8m -18.06 dB 2,309 GHz 1.000 MHz | 2.30899 GHz | -30.18 dBm -17.18 dB
2.304 2.305 GHz | 50.000 kHz ! -30,52 dam -17.52 di 2,310 GHz 50.000 kHz | 2.30999 GHz | -30.88 dBm -17.88 dB
2,305 2,310 GHz 100.000 kHz 2,30880 GHz 7.14 dém 2.315 GHz 100.000 kHz | 2.31212 GHz 6,74 dBm -23.26 db
2,310 2.311 GHz | 50.000 kHz 231000 GHz | -30.70 d8ém | 2,316 GHz 50.000 kHz | 2.31501 GHz -30.62 dém | -17.62 dB
2.311 2.3206 28,23 dém | L A | 2,320 GHz 1.000 MHz | 2.31607 GHz -20,53 dBm |
2.320 2.324 GHz a0C G ~36,81 dém | -11.81.d8 324 GHz 1.000 MHz | 2.32244 GHz 1,10 dém
2.324 2.328 GHz 1.000 MHz 32413 GHz dBém -11.49 d8 || 5,328 GHz | 1.000 MHz | 3.32405 GHz | 36,81 |

Date; 12.JUN.2018 00:27:09

Date: 12 JUN 2018 00:31:50

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

o
¥
Ref Level 30.00 dem  Offset 11.90 dib Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90d8 Maode Auto Sweap
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (theck PABS Limit ¢heck PARS }
20 daime —HPURISUS HINE—ADS 1{“7 5 20 AR = T
10 dB i 10 dBm i
o dam 1‘ o dém 1
-10 dBm ‘} -10 dim- ‘ F ]
20 ds + T -20 der | 7] i
SPUR '. — 1 SPURIC 5.
oy [\ o A
40 i 40
S il ™ B e R AT AT i
L T | ‘ A N
-50 dBm -60 d
.E!nrt 2.292 GHz 9009 pts Stop 2.328 GHz ) Start 2,292 GHz 9009 pts Stop 2.328 GHz
(Spurious Emissions [Spurious Emissions |
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | Range Up__| RBW | Frequency |___Powerabs | ALimit
2,292 GH 2.296 GHz | 1.000 MHz | 229509 GHz | -46.95 dBm | -15.95 dB 2,286 GHz 1.000 MHz | 229477 GHz | ~47.47 dBm ~16.47 dB |
2296 G 2.300 GHz 1.000 MHz 2.30000 GHz —44.38°dBm -13.38 dB 2,300 GHz 1.000 MHz | 2,29081 GHz =47.14 dBm =22.14 dB
2.300 GHz 2.304 GHz | 1.000 MHz 2,30136 GHz | =33.21 dém =20.21 d8 2,309 GHz 1.000 MHz | 2.30626 GHz -43,93 dém -30.93 db
2,304 GHz 2,305 GHz | 50.000 kHz GHz -25.52 dem -12.52 dB 2,810 GHz 50.000 kHz | 2.31000 GHz | -58.28 dBm -45.28 dB
2.308 GHz 2,310 GHz 100.000 kHz GHz 19.83 dBm -10.07 dB 2,315 GHz 100.000 kHz | 2. -9.92 dB
2,310 GHz | 2.311 GHz | $0.000 kHz GHz | -58,61 dém | -45.61 d8 2.316 GHz £0.000 kHz | 2
2.311 GHz | 2.220 GHz 1,000 MHz 3 GHz -43,74 dam | 2,320 GHz 1.000 MHz | 2
2.320 GHz | 1.000 MHz | 0 GHz —47.38 dém | | 2,324 GHz 1.000 MHz | 2,32002 GHz
2.324 GHz 1.000 MHz GHz -47.30 dBm | 2,328 GHz 1.000 MHz | 2.32417 GHz

[ i . .)

Date; 12 JUN. 2048 00:25:58

Date: 12 JUN 2018 00;30:39

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum Z||| Spectrum
Ref Level 30.00 dém  Offset 11.90 di Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit (theck PABS Limit ¢heck PABS }
20 dRime—fiPHRISHE AR £ 20 dRimE—HFPURIOHS: B
10 d8 10d
8 e od .
s ’ ]i i ll‘
-10 di - -10 dam: ‘ T ]
-20 db ‘ { ‘ -20 dBm |
1 ) ] [
ST J I—| SPURID) 5 |ll
r-._...__...,,,,_ I —
-40.d) L,‘I [ 40 d = o ]
-50 dBim Bl
-60 -60 dBm
Start 2.292 GHz 9009 pts Stop 2.328 GHz Start 2,292 GHz 9009 pts Stop 2.328 GHz
(Spurious Emissions \Spurious Emissions
|__Rangelow | Rangeup | | Frequency | pPowerabs | ALimit | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2,296 GHz | 2,29590 GHz | -38:12 dem | -7.12 d 2,202 GHz 2,206 GHz 1.000 MHz | 2.29587 GHz | ~44.9L dbm -13.81 4B |
2 2.300 GHz 2,29978 GHz -31.02 dam -6.02 dB 2.296 GHz 2,300 GHz 1.000 MHz | 2,29943 GHz | -38.36 dam -13.36 db
2. 2.304 GHz | 2.30399 GHz -29 42 dém -16.42 dg 2 2,309 GHz 1.000 MHz | 2.30895 GHz | -29,16 dBm -16.16 dB
2.3 2.305 GHz | 50.000 kHz 2,30500 GHz | -33,73 dém -20.73 dB 2 2,310 GHz 50.000 kHz | 2.31000 GHz | -33.18 dBm -20.18 dB
2,305 GHz 2,310 GHz 100.000 kHz 2,30850 GHz 5,68 dam -24.31 dB 2 2.315 GHz 100,000 kHz | z 5,590 dBm
2.310 GHz | 2.311 GHz | 50.000 kiiz | 2.31000 GHz | 34,01 dm | -2101d8 2 2,316 GHz 50.000 kHz | 2.2 -33,70 dém
2 2370 GHz | 1.000 Wz | 231300 GHe 86 dém | -16.86 d8 2 2,320 GHz 1.000 MHz | 2 9 35 dBm
2 1,000 MHz 3 G -38.15 dBm | = d8 2 2,324 GHz 1.000 MHz | 2.32107 GHz
2 1.000 MHz .32402 GHz -43,38 dBm 2 3,398 GHz | 1.060 MHz | 232403 GHz |

Date; 12.JUN.2018 00:28:19

Date: 12 JUN 2018 00:33:00

TEL:
FAX :

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge /1 RB

Ref Level 20.00 dém
SGL Count 100/100

Offset 11.90 di Mode auto Swesp

Offset 11.90 d8

Ref Level 30.00 d8m
SGL Count 100/100

Mode Alto Sweap

@1 AvgPwr (@1 AvgPwr
Limit (theck PABS Limit ¢heck PARS }

20 daime —HPURISUS HINE—ADS A 20 OB e A - {\

10 dB { 10 dBm '

0 dBm 1 0 deém f r

-10 dBrm -10 dim- is =

! \ \ —T
-20dg L - -20 der i i
SPUR | SRURIO -2 [ i 1
JA g o TR
1 | P N Ry S W= | \VF W

-50 dBm | -60 d ‘

Start 2.292 GHz 9009 pts Stop 2.328 GHz Start 2,292 GHz 9009 pts Stop 2.328 GHz
(Spurious Emissions [Spurious Emissions |
| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit | | Rangeup | RBW | Frequency |___Powerabs | ALimit

2,292 GH 2,296 GHz | 1.000 MHz 229212 GHz | -46.93 dém | -15.93 B 2,506 GHz 1.000 MHz | 2.29384 GHz 47,44 dBm ~16.44 dbs
2.296 @ 2,300 GHz 1.000 MHz 2.30000 GHz ~44.76 dBm ~19.76 d8 ¥ 2,300 GHz 1.000 MHz | 2,20764 GHz | -47,45 dém -22.45 db |
2.300 GHz 2.304 GHz | 1.000 MHz 2,30131 GHz | -34.36 d&8m -21.36 d8 2 2,309 GHz 1.000 MHz | 2.30630 GHz -44.60 dBm | -31.60 dB
2.304 GHz 2,305 GHz | 50.000 kHz 2,30500 GHz -26.87 dem -13.87 dB 2. 2,310 GHz $0.000 kHz | 2.30999 GHz -50,45 dBm -46.45 dB
2.308 GHz 2,310 GHz 100.000 kHz 2,30532 GHz 18.81 dém -11.00 dB 2 2,315 GHz 100.000 kHz | | 19.20 dBm -10.80 dB
2,310 GHz | 2,311 GHz | 50.000 kHiz 2,31002 GHz | -59.53 dém | -46.53 d8 2 2,316 GHz 50.000 kHz | 5 B -
2.311 GHz | 2.220 GHz 1,000 MHz 2,31396 GHz -44,49 dm | -31.40 d8 2 2,390 GHz 1.000 MHz |

2.320 GHz | 1.000 MHz | 2.32345 GHz -34 dBm | | 2 2,324 GHz 1.000 MHz | 2,32004 GHz

2.324 GHz 1.000 MHz 232418 GHz -47,40 dBm 2 5,308 GHz 1.000 MHz | 2,32401 GHz

[ i . ),

Date; 12 JUN 2018 00:42:36

Date: 12 JUN 2018 00.44:56

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

[2==3 e
pectrum v ||| Bpectrum
Ref Level 30.00 dém  Offset 11.90 di Mode Auto Sweep Ref Level 30.00 dém  Offset 11.90 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit (theck PABS Limit ¢heck PABS }
20 dRime—fiPHRISHE AR £ 20 dRimE—HFPURIOHS: B
10 d8 10d
0 ds f"" - CEE U
i | -10 dem I: z
-20 db { L -20 dBm } l
L5 5, LINI J SPURIOUS LI E o 1 1
-40.dB P ad ‘ J s Jnnerte™] - 1J =
-50 dam
-60 -60 dBm
Start 2.292 GHz 9009 pts Stop 2.328 GHz Start 2,292 GHz 9009 pts Stop 2.328 GHz
(Spurious Emissions \Spurious Emissions
|__Rangelow | Rangeup | | Frequency |___Powerabs | Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.296 GHz i 2,29597 GHz | ~36.94-dm | 2,202 GHz 2,206 GHz 1.000 MHz | 2.29503 GHz | 45,21 dBm 14,21 dB |
2 2,300 GHz 2,25985 GHz -30.62 dBm 2,296 GHz 2,300 GHz 1.000 MHz | 2,29999 GHz | -38.98 dém -13.98 d&
2. 2.304 GHz | 2.30373 GHz -26,68 dam 2 2,309 GHz 1.000 MHz | 2.30891 GHz | -28,13 dém -15.13 dB
2.3 2,305 GHz | 50.000 kHz 2,30500 GHz | -34.31 dém 2. 2,310 GHz2 50.000 kHz | 2.31000 GHz -34.41 dBm
2,305 GHz 2,310 GHz 100.000 kHz 2,30805 GHz 5,37 dam -24.63 dB 2 2.315 GHz 100.000 kHz | z | 4.77 dBm
2,310 GHz | 2.311 GHz | 50.000 kHz | 2.31000 GHz | -21.50 d8 2 2,316 GHz 50.000 kHz | 2 -34.77 dam
2 .2.320 6Hz | 1,000 MHz | _2.31107 GHz B8 dén -16.88 d8 2 2,320 GHz 1.000 MHz | 2 9,32 dam |
2 1,000 MHz 2.32031 GHz -39,02 dBm | + | 2 2,324 GHz 1.000 MHz | Z -31,04 dBm
2 1.000 MHz 2,32413 GHz -44,18 dBm -13.18 d8 || 2 2,328 GHz | 1.060 MHz | 2.32402 GHz | -37.06 dBm |

Date; 12 JUN 2018 00:43.46

(T —

Date: 12 JUN 2018 004606

TEL:
FAX :

886-3-327-3456
886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 20.00 dém
SGL Count 100/100

Offset 11.00 di

Mode Auto Swesp

Ref Level 30.00 d8m
SGL Count 100/100

Offset 11.90 d8

Mode Alto Sweap

@1 AvgPwr @1 AvgPwr

Limit Gheck Limit ¢heck }
20 dame— E—ABS] 20 d = oS
10 da 10 dBm T lﬁ
o dm 0 dem , 1 ‘
-10 dBm ‘ ‘ -10 dBm ‘ 7 l\ ]
2046 -20 der }

| \_—| S a | [ 1 [ ,
o\

b .40dB oy
i 7
7 WO N O W hooum e U A T\
. v Wl [\ L S A ¥
-50'dBm -60 d
Start 2.292 GHz 9009 pts Stop 2.328 GHz ) [[\8tart 2.292 GHz 9009 pts Stop 2.328 GHz
(Spurious Emissions [Spurious Emissions |
RangeLow | Rangeup | RBW | Frequency |__Powerabs | ALimit || __rangerow | Rrangeup | RBW | Frequency |  powerabs | ALimit
2,292 GHz | 2.206 GHz | 1.000 MHz | 2.28600 GHz | -41.31 dBm | -10.31 d8 2.292 GHz 2,206 GHz 1.000 MHz | 2.29600 GHz -47.12 dBm -16.12 dB
2.296 GHz 2.300 GHz 1.000 MHz 2298095 GHz -35.17 ddm -10.17 d8 2.296 GHz 2,300 GHz 1.000 MHz | 2,20685 GHz | -44.52 dBm
2.300 GHz 2.304 GHz | 1.080 MHz =38,70 d8m -25.70 d8 2.300 GHz 2.304 GHz 1.000 MHz | 2.30097 GHz -46.46 dbm |
2.304 GHz 2,305 GHz | 100.000 kHz -33,07 dém -20.07 db 2,308 GHz 100.000 kHz | 2,30500 GHz -50.20 dBm -37.20 dB
2.305 GHz 2,315 GHz 100.000 kHz 2,30560 GHz 20.54 dam -9.46 d@ 2,315 GHz 100.000 kHz | 2.31443 GHz | 2058 dBm -9.42 dB
2,315 GHz | 2,316 GHz | 100.000 kHz 2.31505 GHz | -52,34 dam | 2,316 GHz 100.000 kHz | 2.31500 GHz -33.34 dém -20.34 dB
2.316.GHz | 2.320 GHz 1.000 MHz 2,31882 GHz -46.19 dém | 2,320 GHz 1.900 MHz | 2.3; g -38.41 dBm . 3
2.320 GHz | 1,000 MHz 4,31 dBm | 2,324 GHz 1.000 MHz | 2.32327 GHz -33,22 dBm
2.324 GHz 1.000 MHz -46.86 dBm 5 2,328 GHz 1.000 MHz | 2,32400 GHz -39,51 dém |
[ i J TN o8 T ——
Pate; 12, AN.2018:00:24.10 Date 12 JUN 2018 00:26:30
Band Edge / Full RB
o»
v
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 dBire—HPHRESHES T ME—ATYS— A
10 dBm
0 dém B T
-10 dBm {‘ lL
-20 dem ! ‘
2l / \’ L
| SPURIOUS _ :_ABS_ L'J o
s e \hj
-50 dBm
-60 dBm
Start 2,292 GHz 9009 pts Stop 2.328 GHz
Spurious Emissions |
|__Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit |
2,292 GHz | 2,296 GHz | 1.000 MHz | 2,20493 GHz ,33 dBm -7.33 dB
2,206 GHz 2,300 GHz | 1.000 MHz | 2.29993 GHz | -33.21 dBm | -8.21 dB
2,300 GHz 2,304 GHz | 1.000 MHz | 2.30391 GHz -26.84 dBm -13.84 dB
2,304 GHz 2,305 GHz | 100,000 kHz | 2.30499 GHz | -30,.46 dBm -17.46 dB
2.305 GHz 2.315 GHz | 100,000 kHz | 2.30753 GHz | 3.82dem | -26.18.de
2.315 GHz 2.316 GHz | 100.000 kHz | 2.31500 GHz | -31.35 dBm -18.35 dB
2,316 GHz | 2,320 GHz | 1.000 MHz | 2.31606 GHz ‘ -28.49 dem | -15.49 dB |
2.320 GHz | 2,324 GHz | 1.000 MHz | 2.32024 GHz | -31.63 dBm -6.63 dB
I 2.324 GHz 2.328 GHz | 1.000 MHz | 2.32404 GHz -36.76 dBm -5.76 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 20.00 dém
SGL Count 100/100

Offset 11.00 di

Mode Auto Swesp

Ref Level 30.00 d8m
SGL Count 100/100

Offset 11.90 d8 Mode Alto Sweap

@1 AvgPwr @1 AvgPwr

Limit (theck Limit ¢heck }
20 dame— E—ABS 20 d = FOUE = i
10 dB 10 dBm T I,‘
o dem o dem [ 1 i
-10 dBm: -10 dBm ‘ ( Iﬂ l
-20 dB ‘ -20 der ]

L—| SPURIC B, ! I ‘ ! 1

-50 dBm

e f — e J T
by AM j AMMTN\‘M,J Bu — u,! l ’-Nwﬂ%j o W‘ﬁﬂ/f \‘_'N- o
| -60 d

Start 2.292 GHz 9009 pts Stop 2.328 GHz ) [[\8tart 2.292 GHz 9009 pts Stop 2.328 GHz
(Spurious Emissions [Spurious Emissions |
RangeLow | Rangeup | RBW | Frequency |__Powerabs | ALimit || __rangerow | Rrangeup | RBW | Frequency |  powerabs | ALimit
2.992 GHz | 2.206 GHz | 1.000 MHz | 229508 GHz | -40.66 d8m | -9.66 d8 2,292 GHz 2,286 GHz 1.000 MHz | 229596 GHz -47.28 dBm ~16.29 db
2.296 GHz 2.300 GHz 1.000 MHz 220667 GHz -35.08 ddm -10.08 dB 2.296 GHz 2,300 GHz 1.000 MHz | 2,20601 GHz | -44.86 dBm -19,86 dib
2.300 GHz 2.304 GHz | 1.000 MHz 2,30381 GHz | -37.62 d&m -24.62 d8 2.300 GHz 2,304 GHz 1.000 MHz | 2.30129 GHz -46.44 dbm | -33.44 db
2,304 GHz 2,305 GHz | 100.000 kHz 2,30500 GHz -33,47 dem -20.47 dB 2,805 GHz 100.000 kHz | 2.30498 GHz -53.21 dBm -40.21 dB
2,305 GHz 2,315 GHz 100.000 kHz 2,30558 GHz 20,29 dém -8.71de 2,315 GHz 100.000 kHz | 2.31441 GH2 | 20,39 d8m -9.61 dB
2.315 GHz | 2,316 GHz | 100.000 kHz 2.31501 GHz | -54,43 dam | 2,316 GHz 100.000 kHz | 2,31501 GHz -33.23 dém -20.23 db
2.316.GHz | 2.320 GHz 1.000 MHz 2,31895 GHz -46,65 dém | 2,320 GHz 1.000 MHz | 2.31606 GHz -37.81 dBm -24.81 dB.
2.320 GHz | 1.000 MHz z GHz =44.00 dBém | 2,324 GHz 1.000 MHz | 2.32319 GHr -33,23 dém -5.23 dB
2.324 GHz 1.000 MHz 2415 GHz -46.83 dBm 5 2,328 GHz 1.000 MHz | 2,32401 GHz -40,04 dBm .04 dB
[ i J TN o8 T ———
Pate; 12, AN.2018: 0015520 Date: 12 JUN.2018 00,37:40
Band Edge / Full RB
o»
v
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck
20 dRimre—fPHRISHEHMNE—ARS AfS
10 dBm
0 dBm B e
-10 dBm {; H
-20 dem ! ‘
2l J k =
| SPURIO
i
B \owe
-50 dBm
-60 dBm
Start 2,292 GHz 9009 pts Stop 2.328 GHz
Spurious Emissions |
|__Rangelow | RangeUp | RBW | Frequency |  PowerAbs | ALimit |
2,292 GHz | 2,296 GHz | 1.000 MHz | 2,29564 GHz | .21 dBm -4.21 dB
2,206 GHz 2,300 GHz | 1.000 MHz | 2.29941 GHz | -32.30 dBm | -7.39 dB
2.300 GHz 2.304 GHz | 1.000 MHz | 2.30393 GHz -29,36 dBm -16.36 db
2,304 GHz 2,305 GHz | 100,000 kHz | 2.30499 GHz | -34,99 dBm -21.99 dB
£.305 GHz 2315 GHz 100,000 kHz | 2.30827 GHz | 333dem | -26.67d8
2.315 GHz 2,316 GHz | 100.000 kHz | 2.31501 GHz | -35.74 dBm -22.74 dB.
2,316 GHz | 2,320 GHz | 1.000 MHz | 2.31604 GHz ‘ -31.07 dém | -18.07 d8 |
2.320 GHz | 2,324 GHz | 1.000 MHz | 2.32013 GHz | -34.19 dBm -9,19 dB
2.324 GHz 2.328 GHz | 1.000 MHz | 2.32533 GHz -35.31 dBm -4.31 dB.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

Ref Level 20.00 dém
SGL Count 100/100

Offset 11.00 di

Mode Auto Swesp

SGL Count 100/100

RefLevel 30.00 d8m Offset 11.90 d8 Mode Alto Sweap

(@1 AvgPwr @1 AvgPwr

Limit (theck Limit ¢heck }
20 dame— E—ABS 20 d = A S 65— ﬂ
10 de 10 dBm T “
0 dBm 0 dem M
-10 dBm: -10 dBm [i l', -
-20d8 L 20 der } ] | I

— spusIO [r | 1

-50 dBm

I o Bl o i ] el
I | - g — |

Start 2.292 GHz 9009 pts Stop 2.328 GHz ) [[\8tart 2.292 GHz 9009 pts Stop 2.328 GHz
(Spurious Emissions [Spurious Emissions |
Range Low |  Range Up RBW | Frequency |__Powerabs | ALimit || __rangerow | Rrangeup | RBW | Frequency |  powerabs | ALimit
2.292 GHz | 2.206 GHz | 1.000 MHz | 2.29600 GHz | -41.81 dBm 2,202 GHz 2,206 GHz 1.000 MHz | ~47.26 dBm
2.296 GHz 2.300 GHz 1.000 MHz 2.29677 GHz -35.70 dBm 2.296 GHz 2,300 GHz 1.000 MHz | 2,20649 GHz | -45,43 dBm
2.300 GHz 2.304 GHz | 1.080 MHz 2,30397 GHz | =36,89 dBm 2.300 GHz 2,304 GHz 1.000 MHz | 2,30153 GHz -46.72 dbm |
2.304 GHz 2,305 GHz | 100.000 kHz 2,30500 GHz -35.93 dem 2,305 GHz 100.000 kHz | 2.30495 GHz -56,35 dBm
2.305 GHz 2,315 GHz 100.000 kHz 2,30559 GHz 18.56 dém 2.315 GHz 100.000 kHz | 2.31441 GHz | 19.28 dBm
2,315 GHz | 2,316 GHz | 100,000 kHz 2.31572 Gz | -56,49 dam | 2,316 GHz 100.000 kHz | 3150, -36.15 dBm
2.316.GHz | 2.320 GHz 1.000 MHz 2,31866 GHz -46.33 dém | 2,320 GHz 1.900 MHz | -38.28 dBm
2.320 GHz | 1.000 MHz —44.82 dBm | 2,324 GHz 1.000 MHz | 2.32316 GHz -33,89 dém
2.324 GHz 1.000 MHz -47.03 dBm 2,328 GHz 1.000 MHz | 2,32403 GHz -4, EE dBm .
[ i J TN o8 T ——
Pate; 12, AN 2018:00:4 116 Date: 12 JUN.2018 00:48:26
Band Edge / Full RB
o»
v
Ref Level 30.00 dBm Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PA
20 dBire—HPHRESHES T ME—ATYS— A
10 dBm
0 dém ; \
-10 dBm { 1
-20 dem ! ‘
i rJ \ =
| SPURIOUS _ _ABS__|
s L./ I
e o -
-50 dBm
-60 dBm
Start 2,292 GHz 9009 pts Stop 2.328 GHz
Spurious Emissions |
|__Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
2,292 GHz | 2,296 GHz | 1.000 MHz | 2,29564 GHz | -34,98 dBm -3.08 dB
2,206 GHz 2,300 GHz | 1.000 MHz | 2.29990 GHz | -31.07 dBm | -6.07 dB
2,300 GHz 2,304 GHz | 1.000 MHz | 2.30390 GHz -29.62 dBm -16.62 dB
2,304 GHz 2,305 GHz | 100.000 kHz | 2.30500 GHz | -36.44 dBm -23.44 db
2.305 GHz 2.315 GHz | 100,000 kHz | 2.30826 GHz | 2.15d8m | -27.85de
2.315 GHz 2.316 GHz | 100.000 kHz | 2.31500 GHz | -37.75 dBm -24.75 dB
2,316 GHz | 2,320 GHz | 1.000 MHz | 2.31610 GHz ‘ -31.49 dem | -18.49 dB |
2.320 GHz | 2,324 GHz | 1.000 MHz | 2.32080 GHz | -33.89 dBm -8.89 dB
2.324 GHz 2.328 GHz | 1.000 MHz | 2.32439 GHz -35.08 dBm -4.08 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

Conducted Spurious Emission

LTE Band 30 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 20.00 d&m
SGL Count 100/100

Offset 11,00 di

Mode Auto Sweep

Ref Level 20.00 d&m
SGL Count 100/100

Offset 11.90 d& Mode Auto Sweep

@1 AvgPwr @1 AugPwr
Limit fhack PA Limit §heck PA

10 def + 10 dEf 5 e d

0 dBm O dBm

-101 48 -10 dBrn

-20 dam -20 dBm

-30 dem -30 dem

SPURIQUS SPURIOUS

-5 'S LV 50 n - §
0 d@m ! = . 0 dBm
" ey
-70 dem -70 dBm
Start 30.0 MHz 54008 pts Stop 24.0 GHz Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions | ||spurious Emissions |
| Rangetow | Rangeup | RBW Freguency | powerabs | ALimit | Rengetow [ Rangeup | Freguency | powaerabs | ALimit
[ 200000 MHE { 1000 GHa | 100G Mg -57,67 dBm -17.67.d8 | | fl 30001 L000,GH2 -57,65 dBm | ~17.65 dB,
I 1.000 GHz | 2,292 GHz | 1.000 MH: -57.81 dém “17.8108 | || 1.000 GHz | 2.292 GHz 57,78 dBm 1778 d8
| 2.328 GHz | 3,000 GHz 1.000 MHz -56,71 dBm -16.71dB | ‘ 2.328 GHz | 3,000 GHz ~56,78 dBm -16.78 dB |
[ 3.000 GHz 7.000 GHz 1.000 MHz -43,19 dBm -9.19 dB | 3.000 GHz 7.000 GHz ~419,23 dBm -9.23 db
I 7.000 GHz 10,000 GHz 1.000 MHz -51,69 dém -11.69 dB | 7.000 GHz 10,000 GHz 1.000 MHz -51,69 dBm -11.68 db
10.000 GHz 14.000 GHz 1.000 MHz | 12.42145 GHz -50.21 dBm -10.21 dB 10.000 GHz 14,000 GHz 1.000 MHz | 9 -50.17 diém -10.17 db
14.000 GHz 1.000 MHz | 17.82527 GHz ~47 dBm -7.58 dB 14.000 GHz 18.000 GHz 1.000 MHz | 17.85077 GHz ~47.74 dém -7.74 dB
18.000 GHz 1.000 MH2 19.82060 GHz -47.01 dBm -7.01dB || 18.000 GHz 24.000 GHz 1.000 MH2 19.82010 GHz =47.00 dBm -7.09 da. ||
kg -7
L ] .

Date: 12 JUN 2018 00 11:38

Date: 12 JUN 2018 0D:12'33

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 20.00 d8m
SGL Count 100/100

Offset 11.90 d&

Made Auta Sweep

Ref Level 20.00 dBm
SGL Count 100/100

Offset 11.90 dB

Mode Auto Sweep

@1 Augrar 871 augrer
Limit ¢hack PA Limit ¢heck PA
10 dBMe—PRLRIOHE—HNE—ABS 10 dBime—bRURIGUEENE—ARS
0 dBs
-10 dBm
-20 dBm
-30 dBm
ol SPURIC ol
R e - -50 dem 1 A P I =
I - - il priveNY
-70 dBm
Start 30.0 MHz 54008 pts Stop 24.0 GHz Start 30.0 MHz 54008 pts Stop 24.0 GHz
[Spurious Emissions | ||Spurious Emissions |
|__Rangeiow | Raengeup | RBW Freguency | pPowerabs | ALimit Range Up | RBW | Freguency | powerabs | ALimit
[ 30.000 MHz | 1.000 GHz 1.000 MHz 983.21783 M —57 68 dBm —17.66 dB 1.000 GHz 1.000 MHz [ 3 MHz | —57,60 dBm ~17.50 dB
' 1.000 GHz | 2,292 GHz 1.000 MHz 2.28834 GHz ~57.51 dBm -17.51.dB 2,292 GHz 1.000 MHz 2.29049 GHz -57.57 dem -17.57 db
| 2.328 GHz | 3,000 GHz 1.000 MHz 2.99630 GHz -57.06 dBm -17.06.dB | 3,000 GHz 1.000 MHz 2.98945 GHz | 56,61 dBm -16.81 dB |
| 3.000 GHz 7.000 GHz 1.000 MHz 4.61604 GHz -48,80 dBm -£.80 db 7,000 GHz 1.000 MHz 4.61604 GHz -49,38 dBm -9.38 di
| 7.000 GHz 10,000 GHz 1.000 MHz | 9.99675 GHz -51,76 dBm -11.76 dB 10,000 GHz 1,000 MHz | 7.54466 GHz -51,59 dBm -11.59 d8
10.000 GHz 14,000 GHz 1,000 MHz | 13.87877 GHz -50,22 dBm -10.22 dB 10.000 GHz 14,000 GH2 1,000 MHz | 12.42745 GHz -50.28 dim -10.28 dB
14.000 GHz 18,000 GHz 1.000 MHz | 17.86377 GHz ~47.75 d8m =7.75'dB 14.000 GHz 18.000 GHz 1.000 MHz | 17.85677 GHz ~47.64 dBm -7.64 d8
18.000 GHz 24,000 GHz 1.000 MHz 19.81710 GHz -47.00 dBm -7.00dB || 16.000 GHz 24,000 GHz 1,000 MHz 19.81010 GHz -47.11 dBm -7.11 da. ||
g v i .
L ] [ | g
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Ref Level 20.00 d&m
SGL Count 100/100

Offset 11,00 d& Mode Auto Sweep

1 Augrwr
10 dEf =+
Ref Level 20.00 dam  Offset 11,00 @ Mode Auto Sweep =
SGL Count 100/100 o dem
@1 Augiwr
Limit Jheck PA “10 gBm
10 dBire—t et -20 dém
0 dBm -30 dBm
-10 dej RIS
-20.dem 50 dBm — i
-30 dam e il
SPURIQUS
-70 dBém
o

Start 30.0 MHz

54008 pts Stop 24.0 GHz

=70 dBm:

Start 30.0 MHz 54008 pts

Stop 24.0 GHz

Spurious Emissions

Date: 12 JUN 2018 001617

Spurious Emissians

| Rangetow | Rangeup | Power Abs | ALimit
[ =0.000 Mz | 1.000 GHz | -57,66 dém -17.66 dB
I 1.000 GHz | 2,292 GHz | K 7.81 dém ~17.81d8
| 2.328 GHz | 3,000 GHz 1. -56,87 dBm -16.87 dB |
[ 3.000 GHz 7.000 GHz 1 -48,10 dBm -8.10 dB
| 7.000 GHz 10,000 GHz 1 -51,76 dBm -11.76 db
10.000 GHz 14.000 GHz 1 | -50,35 dBm -10.35 dB
14.000 GHz 18,000 GHz 1.000 MHz | 7.68 dBm -7.68 dB
18.000 GHz 24.000 GHz 1.000 MH2 19.81660 GH2 -47.01 dBm -7.01dB ||
g
J1 IJ ) wa

| Rongetow [ Rangeup | RBW | Freguency | powerabs | ALimit
I 30.00; 1.000 GHz 1.000 MHz L 95 MHz | -57.50 dBm | ~17.50 d8,
I 1.000 GHz | 2.992 GHz 1.080 MHz 1.78893 GHz | -57.61 dBm <1761 d8
‘ 2.328 GHz | 3,000 GHz 1.000 MHz 2.98461 GHz | ~56 dBm -16.86 dB |
| 3.000 GHz 7.000 GHz 1.000 MHz 4.62084 GHz ~48,72 dBm =8.72 db:
| 7.000 GHz 10,000 GHz 1.000 MHz 7.55566 GHz -51,55 dBm -11.55dB
10.000 GHz 14,000 GHz 1.000 MHz 13.90176 GHz -50.36 dém -10.36 db
‘ 14.000 GHz 18,000 GHz 1.000 MHz | 17.83477 GHz =-47.70 dBm -7.70 d&
18.000 GHz 24.000 GHz 1.000 MH2 19.81910 GHz2 -47,10 dBém -7.10 d8 ||
g
e

Date: 12 JUN 2018 0D:16:12

Ref Level 20.00 d&m
SGL Count 100/100

(=)

Offset 11,00 d& Mode Auto Sweep

1 Augrwr

Limit ¢

heck

10 dBf
0 dBm

LTE Band 30/ 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 20.00 d8m
SGL Count 100/100

Offset 11.50 dB Mode Auto Sweep

Ref Level 20.00 dBm

SGL Count 100/100

Offset 11.00 d& Mode #utoc Sweep

@1 AvgPwr

81 avgrwr

Limit ¢heck

Limit ¢

heck

10 dBfm

10 diime

0 dBi

-10 dBm

-20d

-30 dEm
SPURIC

-50 deém

—

-70 dBm

-70 dBm

Start 30.0 MHz 54008 pts

Start 30.0 MHz

54008 pts

[Spurious Emissions

Stop 24.0 GHz

Spurious Emissians

Stop 24.0 GHz

|__Rangetow | Rangeup | RBW | Freguency | powerabs | ALimit

[ 30.000 M 1.000 GHz 1.000 MHz 995.36432 M iBm -17.79 dB

‘ 1.000 GHz | .292 GHz 1.000 MHz 2.28781 -56.21 dBm 21de

( 2.328 GHz | 3,000 GHz 1.000 MHz 2.99886 GHz | 56,84 dBm -16.84 db |

( 3.000 GHz 7,000 GH:z 1.000 MHz 4.61164 GHz -50.28 dBm -10.28 d8

[ 7.000 GHz 10,000 GHz 1,000 MHz | 9.95026 GHz -51,78 dBm -11.78 d8
10.000 GHz 14,000 GHz 1,000 MHz | 12.43785 GHz ~50.19 dim -10.19 dB
14.000 GHz 18,000 GHz 1.000 MHz | 17.84177 GHz ~47.73 diém -7.73'dB
16.000 GHz 24,000 GHz 1.000 MHz 19.80710 GHz -47.10 dBm -7.10da ||

Date: 12 JUN 2018 00:20:45

|__Rangetow | Rangeup | RBW | Freguency | powerabs | ALimit
[ 30.000 MHz | 1 GHz 3 -57.69 dBm -17.69 dB |
' 1.000 GHz | 2 GHz .07 dBm -16.07 dB
| 2.328 GHz | 3,000 GHz 1.000 MHz 2.98757 GHz 56,85 dBm -16.85dB |
| 3.000 GHz 7.000 GHz 1.000 MHz 4.61164 GHz -48,06 dBm -9.06 db
I 7.000 Gz 10,000 GHz 1.000 MHz | 9.92926 GHz -51,75 dBm -11.75 dB
10.000 GHz 14,000 GHz 1,000 MHz | 12.43895 GHz -50,24 dBm -10.24 dB
14.000 GHz 18,000 GHz 1.000 MHz | 17.84027 GHz ~47.63 dBm -7.63 dB
18.000 GHz 24,000 GHz 1.000 MHz 19.81260 GHz -47.06 dBm -7.06 dB ||
i y
JU J i bl

id

J ||
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FG820502-02B

LTE Band 30 / 5MHz

Sp! im ln‘? Sp i {:%:
Ref Level 20,00 d8m  Offset 11,00 dB Mode Auto Sweep Ref Level 20.00 d&m  Offset 11,90 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr @1 AugPwr
Limit §hack PA Limit §heck PA
10 dBj 5 i 10 dBf
0 dem 0 dem
-10 -10 dém
-20 dBm -20 dBm
-30 dem -30 dem
SPURIQUS SPURIOUS
-50 dém o -50 dBém ~An
¥
T P N e
=70 dBm: =70 dBm
Start 30.0 MHz 54008 pts Stop 24.0 GHz Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions Spurious Emissians
| Rangetow | Rangeup | RBW Freguency | powerabs | ALimit | Rengetow [ Rangeup | RBW | Freguency | powaerabs | ALimit
( 30.000 MHz | 1.000 GHz | 1.000 MHz 082 30635 MHz -57.68 dBm —17.68d8 || || & 1.000 GHz 1.000 MHz 074.06547 MHz | -57,60 dém | -17.60 dB.
' 1.000 GHz | 2.292 GHz | 1.000 MHz 2.28404 GHz 7.70 dBm -17. [ 000 2.292 GHz 1.000 2.28063 ] -57.87 dém -17.87 ds
| 2.328 GHz | 3,000 GHz 1.000 MHz 2.99523 GHz -56,75 dBm -16 | ‘ 2.328 GHz | 3,000 GHz 1.000 MHz 2.97722 GHz -56,71 dBm -16.71 dB |
Il 3.000 GHz 7.000 GHz 1.000 MHz 6.98 Gl -52.22 dBm -12 | 3.000 GHz 7.000 GHz 1.000 MHz 4.61604 GHz =51.55 dBm -11.55 d&
If 7.000 GHz 10,000 GHz 1.000 MHz 9. -51,70 dém -11 | 7.000 GHz 10,000 GHz 1.000 MHz 7.55366 GHz -51,76 dBm -11.76 dB
10.000 GHz 14.000 GHz 1.000 MHz | 12.43295 G -50,33 dBém -10 10.000 G 14,000 GHz 1,000 MHz | 13.91026 GHz -50.33 diém -10.33 db
14.000 GHz 18,000 GHz 1.000 MHz | 17.85277 GHz 17.82 dBm -7.82 14.000 GHz 18.000 GHz 1.000 MHz | 17.86327 GHz 7.81 dBm -7.81 dB
18.000 GHz 24.000 GHz 1.000 MH2 19.81910 GHz =47.19 dBm -7.19 dB 18.000 GHz 24.000 GHz 1.000 MH2 19.81310 GHz =47,11 dém -7.11d8 ||
g il
J1 | J1 ] L] ) va
Date: 12 JUN 2018 001708 Date: 12 JUN 2018 00 18:01
Sp: im ln‘;:':l
Ref Level 20.00 d8m Offset 11.90 dB Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit §hack PA|
10 dBire—PRURIOUE | INE 8
P P
-70 dem
Start 30.0 MHz 54008 pts Stop 24.0 GHz
(Spurious Emissions
|__Rangeiow | Raengeup | RBW | Freguency | pPowerabs | ALimit
[ 30.000 MHz | 1.000 GHz 1.000 MHz 049.3£283 MHz —57 60 dBm —17.60 dB
| 1.0 ! 2,292 GHz 1.000 MHz 2.15 Hz -57.81 dBm -17.81dB
| 2.328 GHz | 3,000 GHz 1.000 MHz 2,98851 GHz -56,76 dBm -16.76 dB |
If 3.000 GHz 7.000 GHz 1.000 MHz 4.62084 Gl ~51.03 dém -11.03 dB
If 7.000 GHz 10,000 GHz 1.000 MHz | 7.55266 Gl -51,72 dBm -11.72 dB
10.000 GHz 14.000 GHz 1.000 MHz | 12.43095 GH2 -50.29 dBm -10.29 dB
14.000 GHz 18,000 GHz 1.000 MHz | 17.84627 GHz ~47.66 dBm -7.66 dB
18.000 GHz 24,000 GHz 1.000 MHz 19.82260 GHz -47.06 dBm -7.06 dB ||
it y
JL J ul ) wa
Date: 12 JUN.2018 00 18:568
TEL : 886-3-327-3456 Page Number : A30-24 of 26

FAX : 886-3-328-4978



samonas. FCC RADIO TEST REPORT Report No. :FG820502-02B

LTE Band 30/ 10MHz

Middle Channel / 64QAM

Ref Level 20.00 dém  Offset 11.90 di Mode Auto Sweep
SGL Count 100/100
@1 Avgrwr
Limit ¢hack
10 dEj .

0 dBm

-10 dem

-20.dBm

-30 dem
| SPURICU

-50 dBm: p— o
Y
=70 dBm:
Start 30.0 MHz 54008 pts Stop 24.0 GHz
Spurious Emissions
| Rangetow | Rangeup | RBW | Frequency 1 power abs | ALimit
30.000 MHz 1.000 GHz | 1.000 MHz 956.79410 | -57.47 dBm ~17.47 dB
1.000 2.292 Ghz | 1.000 MHz ~57.15 dBm ~17.15dB_
2.328 GHz | 3,000 GHz 1.000 MHz -56,81 dBm -16.81 dB
3.000 GHz 7.000 GHz 1.000 MHz -50,58 dBm -10.58 dB
7.000 GHz 10,000 GHz 1.000 MHz -51,53 dBm -11.53dB
10.000 GHz 1.000 MHz | -50.27 dBém -10.27 dB
14.000 GHz 1.000 MHz ~47.64 dBm -7.64 dB
18.000 GHz 1.000 MHz 19.80810 GHz -47.07 dBm -7.07 dB
g
J1 | [ L
Date: 12 JUN 2018 00 19:51
TEL : 886-3-327-3456 Page Number . A30-25 of 26

FAX : 886-3-328-4978



wamanias. FCC RADIO TEST REPORT

Report No. :FG820502-02B

Frequency Stability

Test Conditions LTE Band 30 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0011
40 Normal Voltage 0.0013
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0004
0 Normal Voltage 0.0000

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0005
20 Maximum Voltage 0.0000
20 Normal Voltage 0.0000
20 Battery End Point 0.0008

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

. A30-26 of 26




samonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 41

Peak-to-Average Ratio

Mode LTE Band 41 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.67 5.59 6.03
Middle CH 3.65 4.70 5.59 6.03 PASS
Highest CH 5.91 4.64 5.42 6.06
Mode LTE Band 41 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.49 6.55 - -
Middle CH 6.58 6.55 - - PASS
Highest CH 6.90 6.55 - -
TEL : 886-3-327-3456 Page Number 1 Adl-1of41

FAX : 886-3-328-4978




samonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 41 / 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
o [=] [=]
Rof Lovel 30.00 30m  Offset 11,50 ot Rof Lovel 30.00 30m  Offset 11,50 ot
o At ands AGT Zms @ RBW 20 MHz ands AQY Zms w RBW 20 Mi:
::-—\__,‘ e
a o a e
|
i
[ s e e i = T TTEETE 0,01 :
‘\
1E4 1 1E4 !
.\
| \
1E 1E “
|
|
iE l 1 -
| |
CF 2.506 GHz ean Pyr + 20,00 dB CF 2.506 GHz Mean Pyer + 20,00 dB
= e D Function Ci ry G Function
|  crast | 0% | 10% [ Mean | ak |  cCrast | 0% | 1% |
Trace 1 | 2 3.65 da 2.61 dB 3.51 0B Trace 1 | 22.36 okm dhm 5.21da 2.55da 4.00 d8
L— - L— -
Date: 1JULZNE 175130 Date: 1JULZNE 175765
Middle Channel / 1RB Middle Channel / Full RB
Spuetrum = Spuetrum =
Rof Lovel 30.00 30m  Offset 11,50 ot Rof Lovel 30.00 30m  Offset 11,50 ot
o att ands AGT Zms @ RBW 20 MHz ands AQY Zms w RBW 20 Mi:
TRG:T
3 Viw
==
=G
[ = - 0.1 — -
|
001 r ‘j = T TTEETE 0,01
i \
1E 1E
X
\
iE 1E I\
{
A
1 | 1 \
i
CF 2,593 GHz iean Pawr + 0 dB CF 2,593 GHz Mean Pyer + 20,00 dB
G ry G e OF Funetion Samples: 130000 G ry G e OF Funetion
Mean |  crast | 0% | 10% [ oawe | Mean | Peak | Crast | 0% | 1% |
Trace 1 | 2167 obm 3.70 da 2.67 0B 35448 Trace 1 | 2209 obm 24 diim 5,16 da 2.43d8 394 d8
Il ] [y ]
Date: T.JUL 2018 1756215 Date 1.JUL 2018 17562:38
Highest Channel / 1RB Highest Channel / Full RB
Spuetrum [= Spuetrum [=
Rof Lovel 30.00 30m  Offset 11,50 ot Rof Lovel 30.00 30m  Offset 11,50 ot
ands AQE Zms @ RBW 20 MHz ands AQY Zms w RBW 20 Mi:
0.1 N
1
0,01—— : 1 o 001
.'\
1E . 1E t
| \
| |
L | L |
iE iE
i
CF 268 GHz Aean Pwer + 20,00 4B CF 2,68 GHz Mean Pwr + 20.00 dB
e ry Ci e Di Function Samples: 130000 e ry Ci e Di Function
Mean | Peak |  Crest | 0% | 10% [ pawe | opoe | Mean | Peak | Crast | 0% | 1% |
Trace 1 | 1806 dbm 24 06 dhm $.9% da 4,17 0B 583 db 551 0B .97 48 Trace 1 | 2180 dkm 26,80 dhm £.00 da 2.43d8 394 d8
Il ] [T Il
Date 1.JUL 2018 175504 Date 1.JUL 2018 17 53:32

TEL : 886-3-327-3456 Page Number 1 A4l-2 of 41
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 41 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 1JULZNE 17 4267

o (=) =)
Ref Lovel 30.00 chm  Oftset 11,50 o6 Ref Lovel 30.00 chm  Oftset 11,50 o6
ands AQr Zms @ RBW 20 MHz ands AQY Zms w RBW 20 Mi:
B
0.1 - -
001 001 T
j X
t N
i \
14 | 14
1E ‘ 1E
\ I
iE P !
13 1 1 T
{
CF 2.506 GHz ean Pyr + 20,00 dB CF 2.506 GHz Mean Pyer + 20,00 dB
G ry G e D Function Ci ry G e D Function
| Peak |  Crest | 0% | 10% [ |  crast | 0% | 1% |
Trace 1 | =i 26,38 dbm 5.65 da 3.G1 dB 5.39 dB Trace1 | 2 6.92 da 3.16 dB £.07 d8
L— - L— -

Date: TJULZNE 17 43,14

Middle Channel / 1RB

Middle Channel / Full RB

Spretrunn =] Spretrunn =]
Ref Lovel 30.00 dBm  Offset 11,90 b Ref Lovel 30.00 dBm  Offset 11,90 b
e At ands AQr Z s @ RBW 20 MKz o att 0dl AQT Z s @ RBW 20 Mz
TRG: TRG:
3 View

001

i

CF- 2,599 GHz

001

i

CF- 2,599 GHz

a0ds AQY 2 ms & RBW 20 MHz

Mean Pyer + 20.00 dB
e ry G e Di Function C ry G Function 130006!
Mean |  peak | crest [  1o% | 1% | Mean | crest [ 1o% | 1% | |
Trace 1 [ 2067 dbm 26,52 dbm EE] 3.01 dB 5 Trace 1 [ 2107 dbm 28,04 dbm 6.96 d3 3.16 dB £07 48
R R
Date’ 1JUL20ME 174328 Date’ 1 JUL 208 174348
Highest Channel / 1RB Highest Channel / Full RB
Spuetrum [= Spuetrum [=
Raf Lovel 50.00 dim Offset 11.90 dib Raf Lovel 50.00 dim Offset 11.90 dib

a0ds AQY 2 ms & RBW 20 MHz

001

i

CF 2.68 gHz

Aean Pwr + 20,00 4B

001

i

CF 2.68 gHz

Date TJULZNE 175518

Mean Pyer + 20.00 dB
e ry Ci e Di Function Samples: 130000 e ry Ci e Function Samples: 130000/
Megan | |  crast | 0% | 10% [ pawe | opose | Mean | |  crast | 0% | 1% |
Trace 1 | 19.52 obm $.45 da 2.9 dB 592 db 5.42 0B $51d8 Trace 1 | 2091 obm 6.59 da 3.16 dB 510 da
] (X —

Date 1 JULZNE 17 5548

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4l1-30f 41



samonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 41 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

o [=]

Ref Lovel 50.00 dim  Offset 11.90 di
ands  AQT Zms @ RBW 20 Mz

Ref Lovel 30.00 chm  Oftset 11,50 o6
a0 AqQT Zms w RBW 20 Mi:

ool 3
%
1E ".
\
|
1E -

i

CF- 2506 GHz Aean Pwr + 20,00 dB

001

i

CF 2.506 GHz

Mean Pyer + 20.00 dB

Ref Lovel 50.00 dim  Offset 11.90 di
e At a0ds AQY 2 ms & RBW 20 MHz
TRG:T

e ry G e Di Function Samples: 130000
Mean | Peak |  Crest | 0% | 10% [ pawe | opoe | | | 0% | 1 I
Trace 1 | 1965 dkm 26,45 dhm 5.9 da 3.16 0B 545 db 6.4 0B 5.78 4B 3.07 dB S25da
i ] T e i
Date 1.JUL 208 172723 Date 1.JUL 2018 172947
Middle Channel / 1RB Middle Channel / Full RB
Sprctrum f“r.?| Sprctrum ta

Ref Lovel 30.00 chm  Oftset 11,50 o6
o att ands AQr Zms w RBW 20 Mi:

a View

Ref Lovel 50.00 dim  Offset 11.90 di

a0ds AQY 2 ms & RBW 20 MHz

ool 001
1E4 . 1E4
A \
. X
| = \
{ B
|
{
1E. 1E I_
‘
CF 2,590 GHz CF 2,590 GHz Mean Pyer + 20.00 dB
e ry G e Di Function = ry G e D Function 130000}
Mean | peak | crest [  1o% | 1% | Mean | | crest [ 10 | L |
Trace 1 [ 1970 dbm 26,60 dbm 6.99 d3 3.1% dE 545 dB Trace 1 [ 2017 obm 803 d3 3.22 dB
, R
Date’ 1.JUL 208 1730:03 Date’ 1.JUL 208 173023
Highest Channel / 1RB Highest Channel / Full RB

Ref Lovel 30.00 chm  Oftset 11,50 o6
A0 ds AQY Zms w RBW 20 Mi:

Trace 1 [ 1788 okm
i

Date: TJULZNE 17 30,40

ool ool
Ry
1E- : 1E- =
\
1 X
|
1E : 1E :
\
A |
CF 2,68 GHz Aean Pyr + 2000 dB CF 2,68 GHz Mean Pywr + 20,00 dB
e ry Ci e Di Function Samples: 130000 e ry Ci e Di Function Samples: 130000/
Mean |  crast | | 10% [ Daw | 0.01% Mean | Peak | Crast | | |
7.33 d8 5.0 dB 6.90 di 7.30 dB N 7.714d8

Trace 1 [ 1585 okm
i

Date: 1JULZNE 17 3066

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 Adl-4 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

26dB Bandwidth

FAX : 886-3-328-4978

Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK 16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 4.80 4.83 9.87 9.67 14.15 | 14.30 | 20.06 | 20.02
Middle CH - - - - 4.83 4.82 9.65 9.65 14.30 | 14.15 | 20.18 | 19.98
Highest CH - - - - 4.98 4.72 9.73 9.75 14.15 | 14.24 | 19.98 | 20.02
Mode LTE Band 41 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 640QAM 640QAM 640QAM 64QAM 64QAM
Lowest CH - - - - 4.83 - 9.63 - 14.12 - 20.10 -
Middle CH - - - - 4.80 - 9.63 - 14.27 - 20.06 -
Highest CH - - - - 5.04 - 9.87 - 14.18 - 20.14 -
TEL : 886-3-327-3456 Page Number 1 A4l-50f41




ea FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FG820502-02B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Date: 1JULZNE 17 2260

(=] ! K|
1V L
Ref Lovel 30.00 chm  Offset 1150 66 = RBW 100 RafLavel 90,00 ghm  Offset 11,90 b = ROW 100 bhz
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
M1[1] [LETEY]
Rk 1 m nin "y 26.00 di i nie
” el T A b a7\ Yy 1793000000 Mz - M Ton,~ =
= i 3 factor 1 = 7 Q facte \
0 dim— 0 dam— ! l\
10 <100 e
\
20 d = L 20 dem :
A e
o\l N A T L i o
40 40 de
<50 dim— <50 diymn—
-0 -0
CF 24905 GHz 1001 pts Span 10,0 MHz CF 24905 GHz 1001 pts Span 10,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f 15,56 dam e down 4,765 WHz | - 1 2.495872 GH: 14,84 dam e down 4825 MRz ||
T1 i ! 4GB0 -10.12 dBm nda 26,00 d8 || 1 1 nda 2600d8 ||
T2 1 2. GuEad G -11,04 dam 0 factor | T2 1 0 factor
- Y ™ Y

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Date 1JULZNE 17 33:38

(=] ! K|
1V L

Ref Lovel 3000 Ghm  Oftsat 1150 06 = RBW 100 RafLavel 90,00 ghm  Offset 11,90 b = ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT

SiL Count 1007100 SGL Count 1007100

@ 1Pk Max
[TETED] 5.10 dim)| [TETED] ] 1

20 dény 239080200 Gz p

3 yal Vas — 3 = DN f n

10 1 7

{ |
0 dim— 0 dam—
! R

10 dam ¥ A <100 e i

20 d - 20 dem .

a0 A & =0

iy AT —— e A

s VY \»

240 40 df

<50 dim— <50 diymn—

&0 -0

CF 2.590 GHz 1001 pts Span 10,0 MHz CF 2.590 GHz 1001 pts Span 10,0 MHz
Marker | Markear

Type | Ref | Tre | ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function |

(- f 1510 dem e down | - 25946 14.52 dem e down

T1 i -11.17 dém nda | 1 1 -11.75 dém nda
T2 1 -11.30,dBm 3 factor | T2 1 -10,95 d8m i factor
i Y ™ T

Date 1.4UL 2018 17 3547

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

=] v [=
|V L
Ref Lovel 50.00 chm  Offset 11,50 0B w ROW 10 RefLavel 5000 chm  Offset 11,50 0 = RBW 100 bhe
e Att dE SWT 19 us = VBW 30 Mode Auto FFT ko Att e SWT 18 us = VBW 300 4Kz Mode Autg FFT
6L Count 1007100 6L Count 100/100
(@150 Max
[ZETEY] M) A
20 dim W00 G
RcHm d i e X .00 du|
i i e $.975000000 Mz i s i B 47
/ A f
0 dlfim— L] 0 dim— 'f |
/ | |
1 E
-10 da -10 dier : i
] |
20d <20 dém -
= Fi
40 o
50 dim— -50 dism—
60 60
CF 2.6075 GHz 1001 pts $pan 10.0 MHz CF 2.6875 GHz 1001 pts $pan 10.0 MHz
Marker | Markar ]
Type | Ref | Tre | X-valiue 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
ML L B 16.48 dBm nd® down [N z i w1 1 14,83 dBm nd® down 4,715 MHz ||
T 1 nds | 1 L v nds 26,00 d8 ||
T2 1  facior | T2 1 10,45 dam  facior

i Y

Dafe TJULZ0TE 172420

i Y

Dafe 14UL2078 173433

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A4l1-6 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

'

Date: TJULZNE 17 3507

Date 1.4UL 2018 17 3518

=] vy =)
1 L
Ref Lovel 30.00 chm  Oftsat 1190 o0 = REW 300 RafLavel 9000 Gim  Offset 11,90 00w ROW 300 kb
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
[TETED] [TETED]
20 dBm 41 - y 0 Gz
Rk Mg P 2600 dBf i X nde 2600 dB
10 = > 5970000000 M 16 o 3 = - DHBADOG MH4|
Y 253, i \ 258
= / | = .‘
0 dim— 0 dam—
-1 df b -10
.[ /
| /
20 — 20 dém
S0 — A F N e o=y
40 40 de
50 dim— 50 dism—
-0 -0
CF 2.501 GHz 1001 pts Span 20,0 MHz CF 2.501 GHz 1001 pts Gpan 20,0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f R 17.40 dem e down - 1 250831 17.39 dam e down U67 WHE |
T1 i . -B.59 dBm nda 1 1 -8.61 dBm nda 26.004d8 ||
T2 1 2, 505955 G 8 dBm 3 factor 12 1 & dim i factor |
T

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

'

Date: TJULZNE 17 3562

Date 1.4UL 2078 17 35:04

=] vy o=
1 L
Ref Lovel 30.00 chm  Oftsat 1190 o0 = REW 300 RafLavel 90,00 ghm  Offset 11,90 b w ROW 300 bz
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
[TETED] [TETED] 606 o
e \ #.5900970 GHz
Rk nuR - 2600 dff i e
it ’ T \ SOHO0000 M i | - ~ By
T 3 actor | 268, 7 Q lacte
0 dim— \ 0 dam— f
| " 1
24 y L 2
10 dam ‘I \ 10 7
[ \
204 - : 20 desm L
. \ A g \
Pt bt = \
40 di
50 dim— 50 dism—
-0 -0
CF 2.590 GHz 1001 pts Span 20,0 MHz CF 2.590 GHz 1001 pts Gpan 20,0 MHz
Marker | Markear
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | ¥-valug | Function | Function Result |
(- f z 17 e down .65 MMz | - 1 15.59 e down 065 Mz |
T1 i nda 26,00 d8 || 1 1 nda 2600d8 ||
T2 1 0 factor | T2 1 0 factor |
T

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

’

Dafe TJULZ01E 173538

Dafe 1.4UL2078 17.35.49

=] vy o=
1 L
Ref Lovel 50.00 dim  Offset 11.90 db & RBW 300 k Raf Laval 50.00 dbm  Offset 11.50 dit = RAW 300 kHz
e Att dE SWT 2.6 us w VEW 1 Mode Auto FFT ke Att 0 SWT 2.6 ps @ VBW 1Mz Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
(@71 Max
[ZETEY] M) i
bk s - i ) nilg R .00 dy
10 ) b it r i =" "B ¥ \ 8750000000 Mz
2 \ 5 7 ) lactor \ 274,
0 dsm— f‘ 0 dam— { !
g -
-1 £ -10 ¥
{ : T
0 s SAW-. | P y 2 / - 4 .
-0 d 40 d
50 dm— -50 dém—
-60 dBm 60
CF 2.685 GHz2 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value Funetion | Function Resull Type | Rof | Tre | X-value 1 Y-value Funetion | Function Result
M1 1 2 635539 17.90 dBm ndB. down 573 MHz | [ 1 ndB. down 575 MHZ ||
T 1 2\6B0185 CH2 < nds 1 L nds
T2 1 2.689915 G  facior | T2 1  facior
T

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number

: A41-7 of 41




samonas. FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

=] vy =)
1 L
Ref Lovel 30.00 chm  Oftsat 1190 o0 = REW 300 RafLavel 9000 Gim  Offset 11,90 00w ROW 300 kb
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT e Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M @351 max
M [TETED] 1536 d
201 dm 3 #.5065870 GHz
ane X 2000 diy| s 2600 di
i Fam — 14146000000 M2 i / o  Van 296000000 MHz
= 111 = H Q factor 1759
0 dim— I 0 dam—
10 d ': 0 JI i
{ | \
20 d
o v
! - - “h
401 40
50 dim— 50 dism—
-60 dBm- -0
CF 2.5005 GHz 1001 pts Span J0.0 MHz CF 2.5005 GHz 1001 pts Gpan J0.0 MHz
Marker | Markear
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function |
M1 f 2 505208 G 16.74 dBm e down - 1 2.5 = 15 35 dam e down
T1 i 2.496427 G 77 dBm nda 1 1 dBm nda
T2 1 2510573 G -8.76 dBm 3 factor 12 1 -10.34 dém i factor
i T
Date: TJUL 2018 173723 Date 1.JUL 2078 17
=] vy =)
1 L
Ref Lovel 30.00 chm  Oftsat 1190 o0 = REW 300 RafLavel 90,00 ghm  Offset 11,90 b w ROW 300 bz
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT e Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
CLED .43 B CLED
v #.597TI40 QM| .
ane i 26.00 41} o ’\ i
A - ~ o ik il Hz| A N RVl B
it A M| b HODODY M i i ” N o
i Q facta 181.7 F ar \
= [ = [ |
0 dim— 0 dam— L
; : |
‘104 i a0 - :
} I I
20 4 £ ] X
/ A
P o | . Al
50 dim— 50 dism—
-5 dim: -0
CF 2.590 GHz 1001 pts Span J0.0 MHz CF 2.590 GHz 1001 pts Gpan J0.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f 2597975 G 15.43 dam e down 14,2 - 1 1350 dam e down 14,196 Hz |
T1 i -9.78 dBm nda 1 1 3 dBm nda 0 de ||
T2 1 10,58 dam 0 factor T2 1 dBm 0 factor |
i T
Date: T.JUL 2018 17 38:08 Date 1.JUL 2018 17 3820

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

=] vy =)
1 L
Ref Lovel 50.00 dim  Offset 11.90 db & RBW 300 k Raf Laval 50.00 dbm  Offset 11.50 dit = RAW 300 kHz
e Att dE SWT 2.6 us w VEW 1 Mode Auto FFT ke Att 0 SWT 2.6 ps @ VBW 1Mz Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
@71 M
5 [T
(— ZABOINH0 GHz " o1 o
RcHm 2608 dn)| it el .00 du|
i BT P 14146000000 Mz i P P P L S NP A U SR, 14 226000000 MHz
= \ 189.9| = T = B O lactor il 188.7
|
0 dfim— l\ 0 dom— J,‘ x
-1 £ 10 i ¥ i
J \ /
- - =20 dém R
e P S o i . <o
40 40 d
50 dm— -50 dém—
60 dBm 60
CF 2.6025 GHz 1001 pts Span 90.0 MHz CF 2.6825 GHz 1001 pts Span 90.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 2 6A6905 15:50 dBm ndB. down 14,145 MHz | [ 1 2635847 GHz 14.57 dBm ndB. down 1
T 1 2, -10.55 nds | 1 L 2.675307 GH2 -11.81 dém nds
T2 1 2.689573 -10,52 dam  facior | T2 1 2.687543 GHz -10.18 dam  facior
i T
Cafe 1.JUL2018 17,3854 Defe 1JULZ0T8 17 306

TEL : 886-3-327-3456 Page Number 1 A41-8 of 41
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 41

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

=] vy =)
1 L
Ref Lovel 3000 chm  Offset 1150 66 = ROW 1 Mz RafLavel 9000 cim  Offset 11,90 00w ROW 1 M0
e At dE SWT £7 us @ VBW 3IMHz  Mode Auto FFT ko Att ELT £7us @ VBW 3IMHEz  Mode Adto FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED 3 CLED .7
v 27520 QM £.5030490 Gz
Rk —]_ Rp—— 1 2600 dff i L i 1~ 2600 dB
i s B 20060000000 M| i N~ S 20020000000 MMz
3 factor 1253 \ 125, 0f
0 dim— 0 dam—
\z
\
10 d - 10 -
/ /
= A1 - -
40 40 de
50 dim— 500 el —
-0 -0
CF 2.506 GHz 1001 pts Span 40,0 MHz CF 2.500 GHz 1001 pts Gpan 10.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 2.513752 18 53 dam e down 00,06 MHZ | - 1 2503083 ¢ e down 70,02 MRz ||
T1 i -7.31 dém nda 26.00¢d8 || 1 1 2.49805 EH: nda I
T2 1 54 dBm 0 factor 1253 | T2 1 2,53607 G 0 factor |

'

Date: 1JULZNE 17 39,40

Date 1.4UL 2078 17 351

Middle Channel / 20MHz / Q

PSK

Middle Channel / 20MHz / 16QAM

=] vy =)
1 L
Ref Lovel 3000 chm  Offset 1150 66 = ROW 1 Mz RafLavel 9000 cim  Offset 11,90 00w ROW 1 M0
e At dE SWT £7 us @ VBW 3IMHz  Mode Auto FFT ko Att ELT £7us @ VBW 3IMHEz  Mode Adto FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
LED CRERLET [TETED
e 44 +I00 Gz \ !
20 dBry o g 26.00 db) s ™
i ' 7 20, 180H00000 Mz i 7 - |
3 factor 128,60 i 130, )
0 dim— — 0 dam—
T ‘r
10 da + -0
l) |
; |
20 d . . :
et — D
40 40 di
50 dim— 50 dism—
-0 -0
CF 2.590 GHz 1001 pts Span 40,0 MHz CF 2.590 GHz 1001 pts Gpan 10.0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | ¥-valug | Function | Function Result |
(- f 2 595473 18.14 dBm e down = - 1 19.37 dam e down 10,08 MRz ||
T1 i 59207 § ~7.38 dém nda 1 1 0 dBm nda 26.004d8 ||
T2 1 260315 O ~7.45 dam 0 factor T2 1 67 dam 0 factor |

'

Date: 1JULZNE 17 4038

Date 1.4UL 2018 17 46:37

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

=] vy =)
1 L
Ref Lovel 3000 chm  Offset 1150 66 = ROW 1 Mz RafLavel 9000 cim  Offset 11,90 00w ROW 1 M0
e Att dE SWT £7 us @ VBW 3IMHz  Mode Auto FFT ko Att e SWT E7 us e VBW 3MHz  Mode Auto FFT
6L Count 1007100 6L Count 100/100
@71 M
X [ZEIED]
f 1
20 dim L . 1
ko —— e £ = = SR .00 di)
i Q0000 Mz i - B
\ 1343 ) lactor \ 1340}
0 dm— P - 0 dfim— b
; ¥ i
10 t -1 1 3
\ /
20 4 1 / \
20 — = N —
En
-0 d 40 d
50 dim— -50 s —
60 dBm- 60
CF 2.6 GHz 1001 pts $pan 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker | Markar ]
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type| Ref | Tre | X-value 1 Y-value | Function | Function Result
ML L 19.99 dBm nd® down | w1 1 2,681 1850 dBm nd® down 20,02 MHz |
11 1 nds | 71 i -7.39 dBm nds 26.00 d8 ||
T2 1 -5.6,dam  facior | T2 i 7,89 dam  facior
T

’

Date TJULZ0TE 174111

Dafe 1.4UL2078 17.d1.22

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-9 of 41




ea FCC RADIO TEST REPORT Report No. : FG820502-02B

SPORTON LAB.

LTE Band 41
Lowest Channel / 5MHz / QPSK Lowest Channel / 10MHz / 16QAM

=] vy =)
1 L
Ref Lovel 3000 Ghm  Oftsat 1150 06 = RBW 100 RafLavel 9000 Gim  Offset 11,90 00w ROW 300 kb
e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED 30 anm| CLED
249001900 GHz
20 diy 20 dar il
ki y i 2600 d1) 3 — niliy 2600 diy
A 1825000000 MH2| - | VR i BHIGD0Y MH4|
10 . 5 10
Q factar 5174 7 Q facte 259,49
/ | \
0 dim— ¢ 0 dam—
| i L
a0 L : “an 3
{ \ |
[ \ /
20 d - 20 dem !
\ i = I =
A A = e 7 ap/dem b o
40 40 di
50 dim— 50 dism—
&0 -0
CF 24905 GHz 1001 pts Span 10,0 MHz CF 2.501 GHz 1001 pts Gpan 20,0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 1530 dem e down (25 Rz | - 1 Z.5032 16.06 dem e down 063 MHE |
T1 i ~10.48 dBm nda | 1 1 nda 26.00d8 ||
T2 1 -10,52 dBm 3 factor | L 12 1 i factor
T

'

Date: 1JUL 2018 17 1347 Date 1.4UL 2018 17 1455

Middle Channel / 5MHz / QPSK Middle Channel / 10MHz / 16QAM

=] vy o=
1 L
Ref Lovel 3000 Ghm  Oftsat 1150 06 = RBW 100 RafLavel 90,00 ghm  Offset 11,90 b w ROW 300 bz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
CLED 567 dmm CLED T.6 1
v ’ 2 SO5O0000 GHz \ 5004000 GHz
fiskes nile 26.00 db i — nm
i s hom i n Ty 1.293H00000 MH4| i N
Jl " tactor l S0, ‘f Q lactor
0 dim— i 0 dam— ¢
i
! |
10 d a0
\ |
P - {
20 d 20 dBm
/
— A - Z 5
- dieg — L e =30 d o .
= g T PR AT =
40 40 de
50 dm— 50 dim—
-0 -0
CF 2.590 GHz 1001 pts Span 10,0 MHz CF 2.590 GHz 1001 pts Gpan 20,0 MHz
Marker Markear |
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
(- f o e down 4,765 M - 1 15,69 dam e down 063 MHE |
T1 i nda 26,00 d8 || 1 1 nda 26.004d8 ||
T2 1 0 factor 5 | = 1 0 factor |
T

'

Date 1.JUL 2018 171408 Cate 1JUL 2018 17 1518

Highest Channel / 5MHz / QPSK Highest Channel / 10MHz / 16QAM

=] vy =)
1 L
Ref Lovel 50.00 dim  Offset 11.90 db & RBW 100 k Raf Laval 50.00 dbm  Offset 11.50 dit = RAW 300 kHz
e ALt de  SWT 19 us = VBW 3004 Mode Auto FFT ke Att e SWT 2.6 ps @ VBW 1Mz Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
(@170 Max
[T 13,81 dim| [T 5,46 dnm]
n— 260611100 GHz F60T9370 G
it T nilg 2008 d8) RE .00 i
i fune B 5045000000 MHz i ] " 2870000000 MHz
T 533,45 7 2.3
0 dBm— : 0.d&m— {
| !
B / - -10 7
[ B e i
o =T T
-0 d 40 d
50 dm— -50 dém—
60 dBm 60
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker Markar |
Type | Ref | Tre | X-value 1 Y-value Funetion | Function Resull Type | Rof | Tre | X-value 1 Y-value Funetion | Function Result
M1 1 G 13.81 dBm ndB. down 5.03: [ 1 2687537 GHz 14.45 dBm ndB. down 987 MHz ||
T 1 -32.42 nds | i 2,679965 GHE -11.68 dam nds 26,00 d8 ||
T2 1 Q facior | T2 1 2.60835 GHz -11.41 dgm Q facior |
i T

Dafe 1.4UL2078 17 1540

Dafe TJULZ01E 17 1432

TEL : 886-3-327-3456 Page Number 1 A41-10 of 41
FAX : 886-3-328-4978



wamanias. FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK

Lowest Channel / 20MHz / 16QAM

Ref Lovel 50.00 dim  Offset 11.90 db & RBW 300 k

&

Raf Laval 50.00 dbm  Offset 11,50 dib = RAW 1 MHz

'

Date: TJULZNE 17 16:03

Date 1.4UL 2018 171711

e At MdE SWT 1264 @ VBW 1 Mode Auto FFT ko Att ELT E7 us e VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@50 M R
[TETED] 17 1
o £5101960 Gz
Rk 2600 di) i N Bl 2600 di
. - . - 141 16H00000 Mz . AT i \ 20100000000 MH:
10 = ~ 1
i | 171 7 \\ 1249
- I | = !
0 dim— 0 dam—
l\ | ‘\" r\:
-10 m a0
d T T
; /
20 ¢ — o
Wty 1] A
Ay e
40 40
50 dim— 500 el —
-0 -60
CF 2.5095 GHz 1001 pis Span 30,0 MHz CF 2.500 GHz 1001 pis Span 10.0 MHz
Marker Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Result Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 2 507785 G e down 14,116 MHz - 1 z.5101 17.77 dem e down 201 Mz |
71 B X ndg 1 1 2.49501 EH: -8.00 dBm nda 26.00ds ||
T2 1 2.510573 G 0 factor T2 1 2,51611 G 7.75 dam 0 factor |

Middle Channel / 15MHz / QPSK

Middle Channel / 20MHz / 16QAM

'

Date: 1JULZNE 17 1638

Date 1.4UL 2018 171734

=] vy =)
1 L
Ref Lovel 30.00 chm  Oftsat 1190 o0 = REW 300 RafLavel 9000 cim  Offset 11,90 00w ROW 1 M0
e At MR SWT  12.6uc e VBW 1 Mode Aute FFT ko Att M GE SWT £7us @ VBW 3IMHEz  Mode Adto FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
[TETED] [TETED] .7
e \ #.6011920 GHz
ane g s . 26.00 o
i U PR, e R e 1 i A T v 20,060000000 Mz
s VWY g tactor { 129.7
/
0 dam— ! |E 0 dém—
| L ;
10 dam 7 .t 30 Y
20'd If | 20 dém .‘A ~c e
4 Wy T
= & — =
40 di
50 dim— 50 dism—
&0 -0
CF 2.590 GHz 1001 pts Span J0.0 MHz CF 2.590 GHz 1001 pts Gpan 10.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug ¥-valug | Function | Function Result | Type | Ref | Tre | ¥-value | Function | Function Result |
(- f 2.595177 G e down 14,265 W - 15.24 dBm e down 76,06 MHZ ||
T1 i 2.685907 G nda 1 1 nda 2600d8 ||
T2 1 2600073 G 0 factor T2 1 0 factor |
—

Highest Channel / 15MHz / QPSK

Highest Channel / 20MHz / 16QAM

’

Dafe: TJULZ01E 17 1648

Dafe 1.4UL2078 171757

=] vy =)
1 L
Ref Lovel 50.00 dim  Offset 11.90 db & RBW 300 k Raf Laval 50.00 dbm  Offset 11,50 dib = RAW 1 MHz
e Att dE SWT 2.6 us w VEW 1 Mode Auto FFT ke Att 0 SWT 57 us @ VBW 3MHz  Mode Auto FFT
SGL Count 100/10d SGL Count 100/108
(@71 Max
[T [TETEY] 16,86 dnm|
n— FOT71950 GHz 1 4
o y g 20600 dn) s — | . Agn N .00 iy
i i — Hx v 14. 176000000 Mz T e . AN i ot i it N 20. 140000000 Miz
1 7 o o & e L ) lactor A 1232
0 dhm— + 0.dim— \5
1 | 1
-10 - - 0 -
| i f |
i [ 1 | i
20 -
I \ ‘ =
- = \ \ . ,
™ T &
40 d
50 dm— -50 dém—
-60 dBm 60
CF 2.6025 GHz 1001 pts Span 90.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function__| Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function__| Function Result
M1 1 o dowrn 14,176 MHz | [ 1 2.683477 GHz 16.88 dBm ndB. down 20,14 MHE ||
T 1 nds 1 L 5997 CHz -5.93 dBm nds 26,00 d8
T2 1 12.31 dém  facior | T2 1 -g.84% dam  facior
T

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-11 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

Occupied Bandwidth

FAX : 886-3-328-4978

Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK [16QAM| QPSK |16QAM| QPSK 16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH - - - - 452 4.50 9.03 9.03 13.40 | 13.46 | 18.06 | 18.30
Middle CH - - - - 4.49 451 9.01 9.03 13.52 | 13.46 | 18.26 | 18.30
Highest CH - - - - 4.49 4.47 9.07 8.95 13.52 | 13.46 | 18.22 | 18.18
Mode LTE Band 41 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 640QAM 640QAM 640QAM 64QAM 64QAM
Lowest CH - - - - 4.53 - 8.97 - 13.40 - 18.30 -
Middle CH - - - - 4.50 - 9.01 - 13.43 - 18.42 -
Highest CH - - - - 4.49 - 9.03 - 13.40 - 18.30 -
TEL : 886-3-327-3456 Page Number 1 A41-12 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

[=] [=]
L I

Ref Lovel 50.00 dim

Offset 11.90 db & RAW 100 k

Raf Laval 50.00 dim

Offset 11.90 di = RAW 100 kHr

e At dE SWT 19 us @ VBW 300 & Mode Auto FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SGL Count 100/100 SGL Count 1007100
(@50 M R
[TETED] [TETED] 1
24
20 diy - 20
¥ Oce B 4315 MHz e B 4,49
LA\ L A rr N A,
10 y 1 il Fhi
[ \ [
0 dim— : b 0 dam— :
\ /
10 - - E i} -
{ S
200 f B 20 dBm o \
AR e e -0 =
40 40 di
<50 dim— 50 dien—
-0 -60
CF 24005 GHz 1001 pis Span 10.0 MHz CF 24985 GHz 1001 pis Span 100 MHz
Marker | Marker ]
Type | Ref | Tre | ¥-valug I ¥-valug | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 L 9 15,53 dBm | [T 1 |
71 B 10.08 dBm Oce Bw +.5154B4515 MHz Tl L 2.4952522 GH Oce Bw 4495504456 MHz
T2 1 .05 dim | T2 1 2.5007478 G 10,81 dim |

3

Date: 1JULZNE 17

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

[=] [=
1 L
Ref Lovel 3000 Ghm  Oftsat 1150 06 = RBW 100 RafLavel 90,00 ghm  Offset 11,90 b = ROW 100 bhz
e At dE SWT 1945 @ VBW 300 4Hz  Mode Autg FFT ko Att ELT 1945 @ VBW 300 4Hz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
CLED .36 Anm| CLED T
v 2 SO50 1000 G \ 1900 GHz|
ane ok =:1 - +.ABES1 4486 MH| s 505 Mz
i . = - v ol
10 d ; 1 =
[ | ‘
0 dam— / i 0 dim—
|’ .r
10 daer {.‘ -0 T T
/ \
| \
20 d 20 dem f .
{
-3 R -30 e — x =
it A0 8
<50 dim— 50 dien—
-0 -0
CF 2.590 GHz 1001 pts Span 10,0 MHz CF 2.590 GHz 1001 pts Span 10:0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug | Function | Function Resull | Type | Ref | Tre | ¥-value | Function | Function Result |
M1 1 15.38 dBm | T 1 14.19 dBm I
T1 i 10.71 dBm Oce Bw 4485514486 MHz 1 1 1055 dBm Oce Bw
T2 1 10.15 dim | T2 1 .63 dim

3

Date: TJULZNE 173513

Date 1.4UL 2078 17 3524

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

=] =)
1 L
Ref Lovel 50.00 dim  Offset 11.90 db & RBW 100 k Raf Laval 50.00 dbm  Offset 11.50 dib = RAW 100 kHz
e Att dE SWT 19 us = VBW 3004 Mode Auto FFT ke Att e SWT 1245 @ VAW 300 4H:  Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
(@71 Max
[T
— " 2 6004 ¢
RcHm e B £.AB5514480 MH3| i
. o~ Ve St . T tiakn Sl 0
10 v ; 1 <
J \ /
0/dBm— f 0 dfm—
| \ /
-10 - — 0 -
20 dem - = e~ W — s
30 dew —
-0 d 40 d
50 dm— -50 dém—
-60 dBm 60
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.6875 GHz 1001 pts Span MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 2 638433 16.15 dBm | - 1 589538 GHz I
T 1 GBE2622 785 Oce Bw 5514486 MHz 1 L 8526822 CH2 Oce Bw
T2 1 2 BE9747E G 9,51 dBm | T2 1 25657478 GHz

'

Date TJULZ0ME 17 3358

Dafe 1.4UL2078 17,2410

TEL : 886-3-327-3456

FAX : 886-3-328-4978

Page Number

1 A41-13 of 41




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG820502-02B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

Date: TJULZNE 172444

[=] [=
1 L
Ref Lovel 30.00 chm  Oftsat 1190 o0 = REW 300 RafLavel 90,00 ghm  Offset 11,90 b w ROW 300 bz
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT ko Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
[TETED] [TETED]
20 dény - 20 m -
i A Qo B . . T 6O03L MHz
10 E: 2 10 i =) S -
1 f
| Y i
0 dim— 5 0 dam— :
{ i
-10 dar a0
] ] \
\
201 d 20 dem -
P Ve & F P el ‘ gt A
-a0 30 dex = { =
40 40 de
50 dfim— -50 deim—
&0 -0
CF 2.501 GHz 1001 pts Span 20,0 MHz CF 2.501 GHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f 2.499257 G 08 dem | - 1 250811 17.43 dBm I
T1 i 10.39 dBm Oce Bw 5.030869031 MHz 1 L 2.4585045 GH: .97 dBm Oce Bw 5.030859031 MHz
T2 1 10,83 dim | T2 1 2.5058355 G 11,05 dim |
-

Date 1.4UL 2018 17 3455

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: TJULZNE 17 3539

[=] [=]
1 L
Ref Lovel 30.00 chm  Oftsat 1190 o0 = REW 300 RafLavel 90,00 ghm  Offset 11,90 b w ROW 300 bz
e At MR SWT  12.6uc e VBW 1 Mode Aute FFT ko Att W dE SWT  126us @ VBW 1MHz  Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
[@:Fk Max
™M) ™M)
Rk 1 A By X z i : N < B 9.030969031 MHz
] e fio L s Bl 1 3 I A
/ 4 / I‘u
0 dim— : t 0 dm— ,"— \
10 da - E i} - |
7 1 1
206 4 20 / |
200 ¢ 7 20 de f b
-0 df d ~ SRS : i
40 40 de
50 dm— 50 dien—
-0 -0
CF 2.590 GHz 1001 pts Span 20,0 MHz CF 2.590 GHz 1001 pts Span 20.0 MHz
Marker | Markear |
Type | Ref | Tre | ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 f 54 dBm | - 1 250 16.97 |
T1 i 10.01 dBm Oce Bw 5.010885011 MHz 1 1 ~9.78 dBm Oce Bw 5.030859031 MHz
T2 1 10.49 dam | T2 1 10,59 dim |
-

Date 1.4UL 2078 17 3541

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

=] =)
1 L
Ref Lovel 50.00 dim  Offset 11.90 db & RBW 300 k Raf Laval 50.00 dbm  Offset 11.50 dit = RAW 300 kHz
e Att dE SWT 2.6 ps = VBW 1 Mode Auto FFT ke Att e SWT 26 us @ VAW 1Mz Mode Autg FFT
SGL Count 100/10d 351 Count 100/100
(@71 Max
[TETEY] [T
bk _ OGe B 7 9.070020071 MH2 i _ Oce B
= o¥ i el =
1n = L X 10 - S - >
¢ ;
/ \ f \
0dim— — b 0 dam— 4 b
10 F \ 10 i "
2 ’ £ 1
| \ /
200 d 20 dém |
o A |
A \ e e i
30 dis — =0 = e
40 40 d
50 dm— -50 dém—
-60 dBm 60
CF 2.685 GHz2 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts Span 20.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 Y-value | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 2 Ganc 5.71 dém | - 1 585596 GHz I
T 1 : 10.25 Oce Bw 1 L BOS045 CH2 Oce Bw 8.951048951 MHz
T2 1 2 BE95355 G 10.45 dam T2 i 2 EHGH555 GHz |
i

Date TJULZ0ME 173515

Dafe 1.4UL2078 17 3526

TEL : 886-3-327-3456
FAX : 886-3-328-4978

Page Number 1 A41-14 of 41




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG820502-02B

LTE Band 41

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

[=] [=]
1 L
Ref Lovel 30.00 chm  Offset 11,50 06 = RAW 300 RafLavel 90,00 ghm  Offset 11,90 b w ROW 300 bz
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT ko Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
(@50 M fo 351 Max
CLED 1619 o CLED
20 diy : - 20 !
1 - i A 1 —— - —
0 dim— f’ 0 dam— T
i \ |
10 - \ 10 { -
3 { i [ |
7 ‘ / |
o Vadawin o
o Y,
40 40 de
<50 dim— 50 dien—
-0 -0
CF 2.5005 GHz 1001 pts Span 30,0 MHz CF 2.5005 GHz 1001 pts Span 900 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-valug | Function | Function Result |
M1 L 2 506047 G 15.19 dBm | [T 1 15.29 dBm |
T1 i 2.4G68167 G 10.01 dBm Oce Bw 13.395603; 1 1 10.75 dBm Oce Bw 13.458543457 MHz
T2 1 2133 G & dBm 12 1 .44 dBm |
- T
i | AR .
Date 1.JUL 2018 17370 Date 1.JUL 2078 17
[=] [=]
1 L
Ref Lovel 30.00 chm  Oftsat 1190 o0 = REW 300 RafLavel 90,00 ghm  Offset 11,90 b w ROW 300 bz
e At MdE SWT 1264 @ VBW 1 Mode Auto FFT ko Att MGE SWT  12.6us e VBW 1Mz Mode Autg FFT
SiL Count 1007100 SGL Count 1007100
@ 1Pk Max
M1[1] [LETEY]
ane ai s e i
] g A siohe 1 - ’ Yo
( !
0 dim— t 0 dam— ¢
] 1 ] |
-10 dar - a0 f +
/ ! |
20 df i 4 20 dém |‘
20 s IS T et
40 40 de
<50 dim— 50 dien—
&0 -0
CF 2.590 GHz 1001 pts Span 30,0 MHz CF 2.590 GHz 1001 pts Span 900 MHz
Marker | Markear |
Type | Ref | Tre | ¥-valug I ¥-value | Function | Function Resull | Type | Ref | Tre | %-value I ¥-value | Function | Function Result |
M1 f o 14.99 dem | - 1 14 40 dem |
T1 i 934 dBm Oce Bw 1 1 ] .70 dBm Oce Bw
T2 1 10.47 dam T2 1 5597133 GH .50 dém

Date: 1JULZNE 17 5748

Date 1.4UL 2018 17 3757

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

=] =)
1 L
Ref Lovel 50.00 dim  Offset 11.90 db & RBW 300 k Raf Laval 50.00 dbm  Offset 11.50 dit = RAW 300 kHz
e ALt de  SWT 2.6 ps = VBW 1 Mode Auto FFT ke Att e SWT 26 us @ VAW 1Mz Mode Autg FFT
SGL Count 100/10d SGL Count 100/108
(@71 Max
[T [T
b = Thae B 13616485516 MH; s . e Bin
. (o Tt Pl W 1 L% - P A
10 10
i =
0 dBm— 0.d&m— f
\ \
-1 ] \ -10
/ | \
{ \ \
a | ‘
i \ - \ el \ ; i
v = ey o
40 d
50 dm— -50 dém—
60 dBm 60
CF 2.6025 GHz 1001 pts CF 2.6825 GHz 1001 pts Span 30.0 MHz
Marker | Markar |
Type | Ref | Tre | X-value 1 | _Function | Function Resull | Type | Rof | Tre | X-value 1 Y-value | _Function | Function Result |
M1 1 | [ 1 15.15 dBm I
T 1 Oce Bw 1 L 9.95 dim Oce Bw
T2 1 .76 dam T2 1

'

Date TJULZ01E 17 38:32

Dafe 1.4UL2078 173643
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